EZGO]

A Textron Company

CUSHNIAN

A Textron Company

SERVICE PARTS

MANUAL

604710

ASOCLINE POWETRTETSD MTILITY VEHICLES

ISSUED DATIE MIAY 2006 REVISED DATE DEC 2008






SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

MPT® 800
INDUSTRIAL 800
COMMANDER™ 280
HAULER™ 800
SPORT™ I

Starting Model Year 2006

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation
to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCI-
DENTAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN ROAD, AUGUSTA, GEORGIA USA 30906

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local Distrib-
utor, authorized Branch or the Warranty Department with vehicle serial number and manu-
facturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory spec-
ifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



TABLE OF CONTENTS

HOW TO USE THE SERVICE PARTS MANUAL . . ... e v
ILLUSTRATED PARTS BREAKDOWN . . . .. e e e Vii
ACCELERATOR - ALL CABLES . . . ... A-1
AR FILTER .o B-1
BODDY . . C-1
BRAKES . . . D-1
BRAKES - FRONT DISC . . ..o e e e e e E-1
CA B F-1
CARBURETOR AND CHOKE . . . ..o e e e e e G-1
CLUT CH. . H-1
DIRECTION SELECTOR . . . ..o e e e e e e I-1
ELECTRICAL SYSTEM . .. . J-1
ENGINE AND MUFFLER. . . . .. e K-1
ENGINE MOUNTING . . . ..o e e e e L-1
FRONT SUSPENSION/STEERING. . . . ... e M-1
FUEL SYSTEM . .. N-1
REAR AXLE . . 01
REAR SUSPENSION. . . . e P-1
SEATING . . Q-1
STARTER / GENERATOR . . . . R-1
TRUCK BED, MANUAL LIFT . . . e e S-1
TRUCK BED, ELECTRIC LIFT . .. T-1
TRUCK BED, REFRESHER COOLER . . .. ... e U-1
WEATHER PROTECTION. .. . e V-1
WHEELS AND TIRES . . . . e W-1
SPECIALTY PRODUCTS . . .. e e APPENDIX A-1
OPTIONS/ACCESSORIES . . ... e APPENDIX B-1

Service Parts Manual Page iii



NOTES

Notes:

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

* Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

¢ Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii



ACCELERATOR - ALL CABLES

1 - Includes Items 3 - 45

[t

7
72

Ref Acc 5-1

Page A-1 Service Parts Manual



ACCELERATOR - ALL CABLES

Ref Acc 21-2

Accelerator

30

28

Service Parts Manual

Page A-2



ACCELERATOR - ALL CABLES

69
To /
Carburetor %
$ Timing 68
Belt Cover QﬂJ)/
on Engine U

]
o

Ref Acc 5-3

Page A-3 Service Parts Manual



ACCELERATOR - ALL CABLES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72717G06 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) .....ccoooiiiieiiieiceeeee 1
2
3 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)......cccceec.... 1
4 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 15766G1 OVAL RIVET, 3/16" X 3/8" LG.....oceiiiiiiiiciieeeceee e 6
6 27512G01 ACCELERATOR PEDAL PAD ... 1
7 * ACCELERATOR PEDAL ...t 1
8 17838G1 NYLON BUSHING ... 3
9 74432G01 PEDAL PIVOT PIN ..o s 1
10 12064G6 PUSH NUT, O732" ... 1
1 10386G3 CLEVIS PIN, 5/16" X 1" LG ..o 1
12 17255G1 TEFLON WASHER, 5/16" ...t 1
13 10387G3 COTTER PIN, 3/32" X 3/4" LG ..ooiii e 1
14
15
16 10385G4 CLEVIS YOKE (ADJUSTABLE) ... ..ot 1
17 00532G4 LOCK NUT, 5/16 - 24 ... 2
18 72072G01 ACCELERATOR ROD ... 1
19 17677G2 SPRING RETAINER ...ttt 1
20 73046G01 COMPRESSION SPRING .....ooiiiiiiiiiiiie et 1
21 17979G1 ACCELERATOR ROD BUSHING ..o 1
22 17677G1 SPRING RETAINER ... 1
23
24
25 72716G01 MICRO SWITCH CAM ... 1
26 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG. .. oo 1
27 00550G4 LOCK NUT, 5/16 = 24 ...t 1
28 25853G03 PEDAL BOX AND COVER ..ottt 1
29 01051G01 SCREW, #8 - 16 X 1/2" LG ..o 4
30 00684G6 SCREW, #8 - 32 X 3/4" LG ..o 2

Service Parts Manual Page A-4



ACCELERATOR - ALL CABLES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 25861G01 MICRO SWITCH ... 1
33 01050G01 SCREW, #4 - 20 X 5/8" LG ...ooiiiieiee e 2
34 72201G04 WIRE HARNESS (PEDAL BOX) ... 1
35 17313G1 FLEX LOOM (BULK).....ooiiiiiiiiiiii e AR
36 17618G1 WIRE TIE e 2
37

38 72713G01 ACCELERATOR CABLE ..o 1
39 72809G01 COMPRESSION SPRING (ONLY FOR ST-SPORTS ) ..o, 1
40 72706G01 ACCELERATOR CABLE BUSHING ... 1
41 72707G01 COMPRESSION SPRING .....ocoiiiiiiiiiieiie e 1
42 25727G02 CUP WASHER ... e e 1
43 00734G5 LOCK NUT, #10 - 32 ... s 1
44

45 70116G02 ACCELERATOR PEDAL BRACKET .....ccccittiitieeetie et 1
46 00715G2 BOLT, 5/16 - 18 X 13/16" LG ... e 4
47 70135G01 PEDAL PIVOT COVER ... 1
48

49 72701G02 ACCELERATOR CABLE MOUNTING BRACKET .....cccoiiiiiieeireee e 1
50 26830-G01 LOCK NUT, M8 X 1.25 MM ... e 2
51 72703G02 THROTTLE CABLE MOUNTING BRACKET ... 1
52 26830G01 LOCK NUT, M8 X 1.25 MM ... 2
53

54

55 72708G01 GOVERNOR ARM ... 1
56 26830G01 LOCK NUT, M8 X 1.25 MM ... 1
57

58 11845G3 CLAMP ...ttt e et 1
59 26830G01 LOCK NUT, M8 X 1.25 MM ... 1
60

Page A-5 Service Parts Manual



ACCELERATOR - ALL CABLES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 72055G01 ACCELERATOR CABLE BRACKET .......oiiiiiiiie ittt 1
62 17618G1 WIRE T e e 2
63
64 74457G02 GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66)............. 1
65 72705G02 GOVERNOR COVER ... 1
66 24880G01 LABEL (WARNING - GOVERNOR) ... 1
67 00915G1 BONDED WASHER, /4" ... ettt 2
68 14601G11 RIVET, 3/16" X 9/16" LG ..o 2
69 00106G6 SELF THREADING SCREW, #12-24 X 3/4 - CP
70 72714G01 THROTTLE CABLE ... .o 1
71 17618G1 WIRE TIE .ottt ettt e s 1

Service Parts Manual Page A-6



AIR FILTER

10 - Includes ltems 11 - 15

Carburetor

Front of Vehicle

49

Page B-1 Service Parts Manual



AIR FILTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75878G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR)......ccccccveiiernene 1
2 12547G3 BOLT, M6 X TMM X 20MM LG ... 1
3 00664G7 LOCK WASHER, 174" ... et 1
4 00559G7 WASHER, 1/4" e e 1
5 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG ..o 2
6 00559G7 WASHER, 174" e 2
7 14390G4 LOCK NUT, 1/4 = 20 ..ottt e 2
8 14601G11 RIVET oo 2
9 00915G1 BONDED WASHER ... 2
10 72607G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 15)................ 1
11 72598G01 AIR CLEANER CANISTER......ciiiiiiiiee e 1
12 72599G01 AIR CLEANER COVER ..ot 1
13 72604G01 AIR CLEANER LATCH ....eoii e 2
14 28462G01 AIR CLEANER DUST COLLECTOR ....coiiiiiiie e 1
15 28463G01 AIR CLEANER ELEMENT ...ttt e 1
16 11391G7 HOSE CLAMP ... e 1
17 72592G01 HOSE (AIR FILTER TO CARBURETOR)......ociiiiiiiiii e 1
18 11391G6 HOSE CLAMP ... .. e e 2
19 26727G01 CARBURETOR GASKET ....ooiiiiieitiie ettt 2
20 74498G02 CHOKE / THROTTLE BRACKET ..ot 1
21 604117 CHOKE / THROTTLE COVER ... ..o 1
22 72591G01 CARBURETOR ADAPTER ... 1
23 72151G01 POV HOSE ...ttt e nn e 1
24 23726G11 CARBURETOR MOUNTING SPACER ......cooiiiiiieiiiee e 4
25 00664G7 WASHER, 174" s 2
26 13632G1 NUT, MB X T e e 4
27 72605G01 CARBURETOR BAFFLE ...ttt 1
28 72514G01 STUD ...ttt 2
29 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM ... 2

Service Parts Manual

Page B-2




BODY

8- Includes Items 9- 12

Page C-1 Service Parts Manual



Service Parts Manual Page C-2



BODY

21

120

Ref Bod 23-2

Service Parts Manual

Page C-3



ASH TRAY
152 - Includes ltems 153 - 156

HITCHES

Dropped
Heavy Duty
Hitch

Ref Bod 21-3

Vehicle Rear

~~.__ Bumper 131

Heavy Duty
Hitch

Service Parts Manual

Page C-4



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662G01 UPPER FLOORPAN.........c.oviieieeeeeeeoeeeseeseseeeseessesseseesessess s sniene s 1
2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ..........oveiveeeereeeereeeeseeesesesee e, 9
3
4 70451G01 LOWER FLOORPAN ........covuimeeieseeseeeeeeseeeeese s ssese e 1
5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ..........coooveremeeeesesresrssee s seenesnenenenns 7
6 70452G01 ACCESS COVER ..ottt et 1
7
8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9-12) ....ooovvveriaannn. 1
9 71153G01 DEFLECTOR (PASSENGER SIDE) ......ovuveieeeeeeeeeeeeeeeee e 1
10 71154G01 DEFLECTOR (DRIVER SIDE).....cooouiuieieeeeeeseeeeeeeee e 1
11 00614G5 SCREW, #8 - 18 X 5/8" LG .....evoveeereeeeeseeseeseeseeeseessessseessesne s ssnesnens 6
12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP).......c.ovivieeeeeeeeeeeeeeseeneennenenns 1
13
14 35962G01 LABEL (SAFETY) (PICTOGRAPH).......coooeiieieeeeeeeeeeeeeeeeseeee e 1
15 74443G01 LABEL (ANTI-ROLLBACK) w.....ovoviiveeeeeeeeeeeeeseeseeeeesveee s eneene e 1
16
17 71413G01 SPLASH PANEL ..ot sse e 1
18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ...veveeeeeeeeeeeeeeeeeeeeeeeeeee e 5
19
20 71115G01 VINYL TRIM oo 2
21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) ......ovovieeeieeeeeeeeeeeseeeeeeeee e 10
22
23
24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) w....oveoeeeeeeeeeeeseeeeeeeeeee s 1
25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) ... 1
26 74401G01 NAMEPLATE (CUSHMAN) (OVAL)......ovoveeeeeeeeeeeeeeeeeeeeeee e 1
27 71055G01 RIVET, 3/16" X 1" LG oovoiveeeeeeseeeeeeeeeeeeeeee e 9
28 71055G01 RIVET, 3/16" X 1" LG oovoivoieeeeeeeeeeeeeeeeeseee e seene oo 6
29 71338G01 FENDER FLARE (DRIVER SIDE).........oouiiieoieeeeeeeseeeeese e 1
30 71338G02 FENDER FLARE (PASSENGER SIDE) ......ovuiveivieeeieeeeeeeseeeeeeeeeeeeeeee s 1

Page C-5 Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 27166G04 FRONT SHIELD ...t 1
33 70725G02 FRONT SHIELD BRACE ...ttt 2
34 01038G01 SCREW, 1/4 = 20 X 1/2" LG...voveoeeeeeseeseeeeeeeeeeeeseeeeeeeeene s eenes s 4
35 16469G1 WASHER, 1/4" ..o eeee s 2
36 01057G01 RIVET, KTR, /4" X 1" LG ...veeeieeeeeeeeeeeeeeeeeeeee oot 2
37

38 74265G02 BUMPER ......ooioeeieeeeeeees s eeeeeee e ee e en s aneene oo 1
39 604659 BRUSH GUARD (BLACK)......evoiveieeeeeeeeeeeeeeeeeeeeeseeseeeees e 1
40 00570G2 WASHER, 5/16" ..o eeeeeee e eee s 2
41 75048G04 SPACER, 1" n e 2
42 75048G01 SPACER, 1/2" ..o 2
43 00905G8 LOCK WASHER, 516" ......veeeeeeeeeeeeeeeeeee e seeee e 4
44 01035G02 BOLT, 5/16 = 18 X 2 1/2" LG ..o 4
45

46 71101G02 COWL SUPPORT BRACKET ... seeeseene s 1
47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG o..voevoeeeeeeeeeee oo, 3
48 71055G01 RIVET, 3/16" X 1 1/8" LG oo 1
49

50 75459G01 GLOVE BOX DOORS (BOTH SIDES) .......ovreieeeeeeeeseeeeeeeeosossssesseneneeseesesnenn. 1
51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) .....c.viveiveeeeeeeeeeeeeeeeseeeseseeeee s, 1
52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE).........ovevoeeeeeeeeereseeseeseeseeses oo, 1
53

54 600823 LABEL (MPT™)......ooeieeee oo e seveee s 2
55 600817 LABEL (800) ... eveeeeeeeeeeeeeeeeeeesee s e eeeeeeee s e et ee e en e 2
56 604706 LABEL (ST SPORT 1) ..ottt 2
57 74099-G01 | LABEL, TILT WARNING PICTOGRAPH .......ovviveeeeeeeeeeseseeeeeeree s, 2
58

59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE).........covvieeeeeeeeeeereseseeenenens 1
60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) ......c.vveeveeeeeieeeseeseenen. 1

Service Parts Manual Page C-6



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 74803G01 LABEL (800) ... veeeeeeeeeeeeeeeseeeseeeeee e s eee e eesesesee s eeee e 2
62 28964G01 LABEL (280) ... veeeeeeeeeeee e eeeeeee e eeeees e es e eeeeee s s eeeeee s ee e 2
63
64
65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE)........o.coovoiveireseeeeeenns 1
66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) .........coovivvrreee.. 1
67
68
69 * SERIAL NUMBER LABEL .......eoveveeeeeeeeeeeee oo eseeeeee e 1
70 15058G6 RIVET, BLACK (ALUMINUM) .......ovoveiveeeeeeeee oo eeeeeeeee e eseees e 4
71 71502G01 ROCKER PANEL (DRIVER SIDE) ......cvveiveiiveieeoeeoeeeeeeeseeeeseeeseeseessese e 1
72 71501G01 ROCKER PANEL (PASSENGER SIDE)........oocoveoeoieeeeeeeeeeeeseeseeeseeesesseseeeenes 1
73
74
75
76
77
78
79
80
81
82 16705-G1 SCREW, 1/4 = 20 X 1" LG...oveeveeeeeeeeeeoeeeeeeeeseeeeeeeeeeeeseeesee e ees e 4
83 23726-G4 SPACER .....ooovoeeeeeeeee et 4
84
85 14390G4 LOCK NUT, /4 = 20 oo eeeees e e ees e s 4
86 28971G01 SILL PLATE TREAD (PASSENGER SIDE)........oouioeeeeeeeeeeeeeeeeseeseeeeeeseeeseen 1
87 28971G02 SILL PLATE TREAD (DRIVER SIDE) ......oiveioeieeeeeeeeeeeeeeeseeeeee e 1
88 20271G9 HOLE PLUG, 1/2" ... eeese e eesee e 1
89 70663-G03 | FLOORMAT .....oiveeeeeeeeeeeeeeee e eeeeeeee e s ee e ee s s s s ee e ee e ee e 1
90 | 70663-G04 | FLOORMAT (AXLE MOUNTED STEERING).......civiivreeeireereeeeeseeeseeeseeeseseeenees 1

Page C-7 Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 71844GXX SEAT WRAP PANEL ...ttt 1

71844G01....PER PROD SCHED.

71844G02....CAMPAGNE BEIGE

71844G03....HUNTER GREEN

71844G04....INDUSTRIAL YELLOW

71844G05....JACOBSEN ORANGE

71844G06....SPECIAL COLORS

71844G09.... ADVANTAGE CAMO

71844G12....ARTIC WHITE

71844G13....BLUE
92
93
94 10570G10 RIVET, 5/32" X 916" LG ..eeiiieeeiiie ettt ettt 8
95 71609G01 SEAT HINGE PLATE ...ttt 2
96 10570G11 RIVET, 3/16" X 3/4" LG .ottt 4
97 71259G01 SIDE PANEL (DRIVER SIDE) ....coiiiiiiiiiee ittt 1
98 71259G02 SIDE PANEL (PASSENGER SIDE).......cciiiiiiaiiieeiieie e 1
99 10570G10 RIVET, 5/32" X 9/16" LG ...ttt 4
100 10570G12 RIVET, 1/4" X L1/2" LG .eeeiii ittt ettt 4
101 70440G04 SEAT FRAME ... 1
102 00715G2 BOLT, 5/16 - 18 X 13/16" LG ..eeiiiiiieee ettt 2
103 70244G03 SPLASH PANEL ..ottt e e 1
104 00715G2 BOLT, 5/16 - 18 X 13/16" LG ..eeeeiiiiiie ettt 4
105
106 600496 BATTERY TRAY ... 1
107 00715G2 BOLT, 5/16 - 18 X 13/16" LG ..eeiiiiiiiie ettt 4
108
109 74892G01 FENDER (DRIVER SIDE) ....oeviiiiiiiiiie it 1
110 74892G02 FENDER (PASSENGER SIDE).......ccciiiiiiiiiiiiee e 1
111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....ccooiiiiiiiiiiiiieeei e 1
112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE).......cccooiiiiiiniiieieeee 1
113 14390G4 LOCK NUT, 1/4 = 20 <ooieeeiicieeee ettt 4
114 00642G7 WASHER, L/4" .. e 8

Service Parts Manual Page C-8



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
115 00414G6 BOLT, 1/4 - 20 X 3/4" LG ..ee ittt 4
116 74890G01 REAR PANEL ..ottt 1
117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ....uttiiiiiiiee ettt 6
118 71055-G01 RIVET, B/L6 ..ottt sttt st r e e e e 4
119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) ......ovtiiiiieiiiie i 1
120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE).......cc.cooiiiiiiiiieiiiiecceieee e 1
121 10570G10 RIVET, 5/32" X 916" LG ..eeeiieeiiieee ettt 6
122
123 74755G01 LABEL . 1
124
125 74348G02 HITCH RECEIVER ... 1
126 00463G4 BOLT, 7/16 - 14 X L 12" LG c.teeeeieee ettt 4
127 00922G3 WASHER, 7/L16" ...ttt e s 4
128 00734G1 LOCK NUT, 7/16 = 14 ..ottt et 4
129 00198G8 SCREW, 5/16 - 18 X 1" LG ..iiiiiiieiieeesiee et ee e nnne e 1
130 00559G8 WASHER, 5/16" ...ttt 1
131 11098G6 LOCK NUT, 5/16 = 18 ...eeeeiiiiiiiee ettt ettt 1
132 74338G02 CLEVIS HITCH ..ottt 1
133 14443G7 CLEVIS PIN, 1/2" X 2 L/2" LG ..tei ettt 1
134 19314G1 COTTER PIN, 2 1/2" LGttt 1
135
136 21317G01 CLEVIS PIN, 5/8" X 3" LG .ettiiiiitiit ettt ettt 1
137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG ..oeeeiiiiiiee ittt 1
138
139 74339G02 ANGLE HITCH ... e e e e 1
140 21317G01 CLEVIS PIN, 5/8" X 3" LG .ettiiiiiiitie ittt 1
141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG ..oeeeiiiiiiee et 1
142 74351G02 HEAVY DUTY HITCH....oiiiiiiiiiii e 1
143 31757G1 HITCH BALL, 1 778" ..ottt 1
144 00566G6 LOCK WASHER, 3/4" ...ttt 1

Page C-9 Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
145 00702-G11 NUT, 314 = 168 oottt 1
146 21317G01 CLEVIS PIN, 5/8" X 3" LG .ittiiiiiietie ittt 1
147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG ..eeeeiiiiiiiiei ettt 1
148
149
150
151
152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) ....ccvvverireenirieirieeesiee e 1
153 27731G01 ASH TRAY e 1
154 27736G01 GASKET e 1
155 75108G02 BRACKET ... 1
156 00100G4 SCREW, #10 - 16 X 1/2" LG ..eeieiieie ettt 4
157
158
159
160
161 74495G02 DROPPED CLEVIS HITCH ...ocoiiiii e 1
162 74489G02 DROPPED ANGLE HITCH ..ociiiiiiiiiiie et 1
163 74491G01 DROPPED BALL HITCH ...ooiiiiiiiii e 1
164 BO6534GOXX] ST COWL ..ottt 1

606534G002....ST COWL SPECIAL COLOR
606534G005....ST COWL FRONT JAC ORANGE
606534G006....ST COWL FRONT LIGHT GOLD PEARL
606534G007....ST COWL SILVER PEARL METAL
606534G011....ST COWL BLACK PAINT
606534G012....ST COWL EMERALD GREEN PEARL
606534G013....ST COWL CLOUD GREY
606534G014....ST COWL VIPER BLUE METAL
606534G019....ST COWL PATRIOT BLUE PEARL
606534G020....ST COWL INFERNO RED METAL
606534G023....ST COWL ADV CLASSICE CAMO
606534G024....ST COWL FRONT NATURAL
606534G025....ST COWL FRONT NEW HOLLAND BLUE
606534G026....ST COWL FRONT STEEL BLUE PEARL
606534G027....ST COWL BRIGHT SILVER METAL
606534G029....ST COWL PRIME

Service Parts Manual

Page C-10



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

606534G030....
606534G031...
606534G033....
606534G034....
606534G035....
606534G036....
606534G037....
606534G038....
606534G039....
606534G040....
606534G041....
606534G042....
606534G043....
606534G044....
606534G046....
606534G047....
606534G048....
606534G049....

ST COWL HD ADV CAMO

.ST COWL FRONT METALLIC CHARCOAL

ST COWL TIMERLINE GREEN

ST COWL DEEP MOLTEN RED

ST COWL SAFETY YELLOW

ST COWL CAMPAGNE BEIGE TEXT
ST COWL HUNTER GREEN

ST COWL BRIGHT WHITE

ST COWL FLAME RED

ST COWL BLACK

ST COWL ELECTRIC BLUE

ST COWL PLATINUM

ST COWL BURGUNDY ON CH BG
ST COWL ALMOND

ST COWL BURGANDY ON BLACK
ST COWL BURLINGTON GREEN
ST COWL BLACK ON CHAM BEIGE
ST COWL RED ON CHAM BEIGE

Page C-11

Service Parts Manual




BODY

Notes:

Service Parts Manual Page C-12



BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes Items 23 - 26

Ref Brk 6-1

Page D-1 Service Parts Manual



BRAKES

T —— 20
73 %

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 6-2

Service Parts Manual Page D-2



BRAKES

\Co

Front of Vehicle

82 - Includes Items 84 - 92

83 - Includes Items 84 - 93

84 - Includes Iltems 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes Items 94, 95
100 - Includes Items 101, 102
114 - Includes ltems 115, 116

Ref Brk 6-3

Page D-3 Service Parts Manual



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10 1
2 70681G01 TORSION SPRING ......ooooeeoeteeeeeeeeeeeee e ee e eeeeeeeeeeeeee s e e 2
3 70682G01 PIVOT PIN ..o eee e es s 1
4 01071G01 PUSHNUT, 5/16" ... ee e 2
5 * BRAKE PEDAL ... eeee e eeeees e ss e 1
6 70611G02 PARK BRAKE PEDAL ...t eeeeeeeeeeeees oo eeeeeene. 1
7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) ....eoveeeeeeeeeeeeeeeeseeseeeee s eeeeseeeeeeeeeseesseeeseesnee. 1

8 * SERVICE BRAKE PAD ... 1
9 * PARK BRAKE PEDAL PAD ........ovuiveeeeeeeeeeeeeeee e 1
10 15766G1 OVAL RIVET, 3/16" X 3/8" LG +...coveeeeeeeeeeeeeeeeeeeeeeeeeeeeseesees e 9
11
12 70582G01 SHOULDER BOLT, 3/8 = 16 X 4" LG ... 1
13 70581G01 FLANGED BUSHING .......cceoeeeeeeeeeeeeeeeee e 2
14 70676G01 TORSION SPRING ....coveteeieeeeeseeeeeeeeeeeeeee e e eeee e ee e ee e seeeeseesseeeees 1
15 00643G1 WASHER, 3/8" ... oot ee e eeeee e e eeeees e es s s e st ee e eeeeseeeeeseesseseees 1
16 11098G5 LOCK NUT, 3/8 = 16 ... 1
17
18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).........ovreeeeerererenrnnn. 1
19 00963G01 SPHERICAL NUT, 5/16 = 24 ...t eeeeeeeeeeeeeeeees e 1
20 11098G9 LOCK NUT, 5/16 = 24 ... 1
21
22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | 28082G01 EQUALIZER BRACKET ......coveeveeeeeeeeeeeeeeeeeeseeeeeees s eeeeeeeeeeeseeeeseesseeeeeessee 1
24 | 28083G01 BRAKE COMPENSATOR BUMPER...........oveieeieeeeeeeeeeeeeeeeseeeeeeseeeeeee. 2
25 * BRAKE CABLE (DRIVER SIDE)..........oveieeeeeeseeeeseeeeeeeeeeeeeeeeessees s 1
26 * BRAKE CABLE (PASSENGER SIDE) ........cveeeeieeeeereseesseeseesseeeeeseeeesee. 1
27
28 01111G01 RETAINING RING, S.S....oeoieeieeieeeeeeeeeeee e eeee s eeee s eee e 4
29

Service Parts Manual Page D-4



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
30 10386G3 CLEVIS PIN, 5/16" X 1" LG ..ot 3
31 10387G3 COTTER PIN, 3/32" X 3/4" LG ....oveoeeeeeeeeeeeee e seeeeeeeeeeeeeeeeseeeeeee e 3
32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG ..o eeeeeeeeeeeeeeeeeeeeeseees s 2
33
34 70601G01 KICK-OFF LINK ... ee e ese e 1
35 17838G1 NYLON BUSHING ... eeeeeeeeeeeeeeeeeeeeeee e e e s 2
36 | 20835G1 TEFLON WASHER, 3/8" .....eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeesesseese e eseeee 2
37 00559G8 WASHER, 5/16" .......oeeeeeoeeeeeee oo es e ee e 2
38 10387G3 COTTER PIN, 3/32" X 3/4" LG ..o eeeeeeeeeeeeeee oo 2
39 70098G01 KICK-OFF CAM PIVOT ...ooeeteeieeeoeeeeeee oo eeeeseeeesee s 1
40 10097G6 FLANGED BEARING .....eeoeeeeeeeeeeeeeeeeseeeeeeeeeeee s sseees e s e seeeseeeseeesess s 2
41 70587G01 KICK-OFF CAM.......oooeeeeeeeeeeeeeeeeeeeeeeee e 1
42 71215G01 SETSCREW, 1/4 = 20 X 1/2" LG...veoeeeeeeeeeeeeeeeeeeeeeeee oo 2
43 14134G4 SPACER ...ttt ettt 1
44
45 70113G01 ADJUSTABLE BUMPER ......ovoveieveeeeeeeeeeee oo eeee e 1
46 11027G1 LOCK NUT, 5/16 = 18 ..ot eee e eeeeeene 1
47
48 70080G02 CATCH BRACKET ..ottt ee e ese e ee s ee e eee s eees e 1
49 00414G6 BOLT, 1/4 = 20 X 3/4" LG ..o 2
50 14390G4 LOCK NUT, 1/4 = 20 ..o s 2
51
52
53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80).......cooveeveeeeeeeeeeeeeeeeeseeeeeeeeeeeseeseeeeeeeeeeeeeeeseeeneeeneo 1
54 * BRAKE PEDAL ...t eeeeeeeeee e ee e ee s eeeeeseees e 1
55 | 70611G02 PARK BRAKE PEDAL ...t eeeees e eeeeeeeeeene. 1
56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)........ 1
57 * SERVICE BRAKE PAD ... 1
58 * PARK BRAKE PAD.........ooeeieoeeeeeeeeeeeeeeeeeeeseeesee e eeeeeeseeesee s 1

Page D-5 Service Parts Manual



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 15766G1 OVAL RIVET, 3/16" X 3/8" LG....cccuiiiiieiiieiee et 9
60
61 70258G03 BRAKE PEDAL PLATE ...t 1
62 70682G01 PIVOT PIN L. e 1
63 70681G01 TORSION SPRING .. ..o 2
64 01071G01 PUSHNUT, 5/16".....cc e e 2
65 00737G8 SCREW, #10 - 24 X 1" LG ..o e 4
66 00739-1 RUBBER NUT, #10 - 24 ... 2
67 74535G01 BRAKE PEDAL STANDOFF ... 2
68 27137G01 CONICAL SPRING ... 2
69 14390G10 LOCK NUT, #10 - 24 ...t 2
70 10606G8 MICRO SWITCH ... e 1
71 00957G1 SCREW, #6 - 32 X 1 1/4" LG .. 2
72 00559G5 WASHER, #10 .. 2
73 00559G3 WASHER, #6 ...t 4
74 00565G3 LOCK WASHER, #6 .....ooiiiiiiieii it 2
75 00525G5 NUT, #0 = B2 2
76 13514G1 SCREW AND LOCK WASHER, #6.........ooiiiieiieee e 2
77
78 14628G1 FASTON TAB ... e e 2
79 24605G1 WIRE HARNESS (BRAKE LIGHT) ... 1
80 17618G1 WIRE TIE .o 3
81
82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92).................... 1
83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85).......cooiiiiiiieeieeeeceeceee 2
85 * BRAKE SHOKE ... .ottt 2
86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)....ccooiiiiiiieieeeeeeeee 2
87 * UPPER SPRING ... 1
88 * LOWER SPRING ..o 1

Service Parts Manual



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN 2
90 * CUP AND SPRING ... 2
91 * ADJUSTER SPRING.... ..ot 1
92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95).......... 1
94 * ADJUSTER ..o 1
95 * TEFLON WASHER ... 2
96 17083G2 BOLT, 5/16 - 24 X 1" LG .. 8
97 15126G1 LOCK NUT, B/16 =24 ... 8
98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" .......cooiiiiiiee. 2
99
100 21807G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).......ccccvicieniieinee 2
101 * BRAKE DRUM ... s 1
102 19862G1 LUG BOLT, 1/2 - 20 X 1 /32" ... 4
103
104
105 21830G1 OUTER BRAKE DRUM WASHER ... 2
106 00518G8 SLOTTED NUT, 3/4 = 16 .. 2
107 10387G1 COTTER PIN, 1/8" X 1 /2" LG .ottt 2
108 74175G01 SPINDLE CAP ...ttt s 2
109
110 72036G03 BRAKE CABLE BRACKET (PASSENGER SIDE).........ccoiiiiiiiiiecec e 1
111 72036G04 BRAKE CABLE BRACKET (DRIVER SIDE) .....cccvvviiiiiiiiie e 1
112
113
114 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 115 - 116) .....ccoociiiieeie 2
115 * BRAKE DRUM ..ottt 1
116 19862G2 LUG BOLT, 1/2 - 20 X 1 5/8" ...ttt 4

Page D-7 Service Parts Manual



BRAKES

Notes:

Service Parts Manual Page D-8



BRAKES - FRONT DISC

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Page E-1 Service Parts Manual



BRAKES - FRONT DISC

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

\ O\ -

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

54

Ref Brh 21-2

Service Parts Manual Page E-2



BRAKES - FRONT DISC

89 - Includes Items 91, 97 - 104
90 - Includes ltems 91, 97 - 103, 105
91 - Includes ltems 92 - 96

Ref Brh 21-3

Page E-3 Service Parts Manual



BRAKES - FRONT DISC

€eL-9LL sepnpul-GLL

1zt _\
KT9NISSY HOLYNLOV
INV4E DSIa INOY

Page E-4

Service Parts Manual

Ref Brh 21-4




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 11) c.tiiiii ittt 1
2 70681G01 TORSION SPRING .....cooiiiiiei et 2
3 70682G01 PIVOT PIN ettt e e e e e e 1
4 01071G01 PUSHNUT, 5/16".....eeie ittt 2
5 * BRAKE PEDAL ...ttt ettt e e 1
6 74724G01 PARK BRAKE PEDAL .....coiiiii ettt 1
7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) +.eeeiiiteiieeiiiiriee et ee e stnnee e snnee e e nnneee e nnineeee e 1

8 * SERVICE BRAKE PAD ....ooooiiiiii e 1
9 * PARK BRAKE PEDAL PAD ....coitiiiiiiiiiieee e 1
10 15766G1 OVAL RIVET, 3/16" X 15/32" LG ..eeiiiiiiiiiieiiiiee et 9
11 20835G1 WASHER, TEFLON, 3/8" ...ttt 2
12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG ...eieiiiiiiiiie ettt 1
13 70581G01 FLANGED BUSHING .....ootitiiiiiiieeiie ittt 2
14 70676G01 TORSION SPRING ..ottt e e e e 1
15 00643G1 WASHER, 3/8" ...t 1
16 11098G5 LOCK NUT, 3/8 = 16 ...eveiiiiiiiiiiie ittt ettt ettt 1
17
18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).......cuvveiiiiieeeiiiieeenn 1
19 00963G01 SPHERICAL NUT, 5/16 - 24 ...ccooiiiiiiie ettt 1
20 11098G9 LOCK NUT, 5/16 - 24 ...ttt 1
21
22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)....| 1
23 28082G01 EQUALIZER BRACKET ..ottt 1
24 28083G01 BRAKE COMPENSATOR BUMPER........c..ooiiiiiiiieeeee s 2
25 * BRAKE CABLE (DRIVER SIDE).......ccutiiiiiiiiieeiiee et 1
26 * BRAKE CABLE (PASSENGER SIDE) ......ccccciiiiiiiiiiiee e 1
27
28 01111G0O1 RETAINING RING ..ottt 4
29

Page E-5 Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 10386G3 CLEVIS PIN, 5/168" X 1" LG .o iciieeee ettt nennee e 3
31 10387G3 COTTER PIN, 3/32" X 3/4" LG ..eeeieeiiiiiee ettt 3
32 10386G3 CLEVIS PIN, 5/16" X 3/4" LG ...eeeiieeiiiiiee ettt 2
33
34 70601G01 KICK-OFF LINK ... 1
35 17838G1 NYLON BUSHING. ... ..ottt et e 2
36 20835G1 TEFLON WASHER, 3/8" ...ttt 2
37 00559G8 WASHER, 5/16" ...ttt 2
38 10387G3 COTTER PIN, 3/32" X 3/4" LG ..eeiieeiiiiiee ettt 2
39 70098G01 KICK-OFF CAM PIVOT ...ttt ettt 1
40 10097G6 FLANGED BEARING ..ottt 2
41 70587G01 KICK-OFF CAM. ... 1
42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG.eiiiiiiiiiie ettt 2
43 14134G4 SPACER ...t 1
44
45 70113G01 ADJUSTABLE BUMPER ......ociiiiiii e 1
46 11027G1 LOCK NUT, 5/16 = 18 ...eeeeiiiiiiiie ettt 1
47
48 70080G01 CATCH BRACKET ..ottt 1
49 00414G6 BOLT, 1/4 - 20 X 3/4" LG ...ttt 2
50 14390G4 LOCK NUT, 1/4 = 20 ..eeeeieei ittt ettt e e 2
51
52
53 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80)....cciiiiiitiieeeiiiiiiie ettt 1
54 * BRAKE PEDAL ...ttt ettt e 1
55 74724G01 PARK BRAKE PEDAL .....coiiiiittt ettt 1
56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ....oooiiiii e 1
58 * PARK BRAKE PAD. ...ttt 1

Service Parts Manual Page E-6



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 15766G1 OVAL RIVET, 3/16" X 15/32" LG ..coiiiiiiiiie it 9
60
61 70258G02 BRAKE PEDAL PLATE ..ottt 1
62 70682G01 PIVOT PIN e 1
63 70681G01 TORSION SPRING......cooiiiiiiiii e 2
64 01071G01 PUSHNUT, 5/168".....eieiiiiiiiie ettt 1
65 00737G8 SCREW, #10 - 24 X 1" LG ..oriiiiiiiiiiiii e 4
66 00739G1 RUBBER NUT, #10 - 24......oiiiiiie e 2
67 74535G01 BRAKE PEDAL STANDOFF ... .ottt 2
68 27137G01 CONICAL SPRING ...ttt 2
69 14390G10 LOCK NUT, #10 - 24 ..o 2
70 10606G8 MICRO SWITCH ..ottt 1
71 00957G1 SCREW, #6 - 32 X 1 1/A" LG ..eiiiiiiiiiee ettt 2
72 00559G5 WASHER, HLO ..oeeiiiiieeeeeee ettt e 2
73 00559G3 WASHER, #0 ...t 4
74 00565G3 LOCK WASHER, #0 ...cciiiiiiiiiiiii e 2
75 00525G5 NUT, 6 = B2ttt e e e e e e e e e e e e n e 2
76 13514G1 SCREW AND LOCK WASHER, #6.......ccctviiiiiiiiieeeee e 2
77 20835G1 WASHER, TEFLON, 3/8" ... ittt 2
78 14628G1 FASTON TAB ... 2
79 24605G1 WIRE HARNESS (BRAKE LIGHT) .eeiiiiiiiiiiee et 1
80 17618G1 WIRE TIE ...ttt e e e e e e 3
81
82 74731G02 SPRING PLATE (PASSENGER SIDE) ......cctiiiiiiiieiiiieiee e 1
83 74731G01 SPRING PLATE (DRIVER SIDE).....cccciittiiiiiiiiie ittt 1
84 74730G01 FOUR LINK ROD ..ottt ettt e e ae s 2
85 01084G01 LOCK NUT, MI0-1.25 .. .ot 4
86 74736G01 BRAKE LINE .. ... e 1
87 01038G01 SCREW, 1/4 - 20 X 4444" LG ..coiiiiiiiiee ettt 1
88 74875G01 WIRE RETAINER......coiiiiiiiiii ettt 2

Page E-7 Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 602288 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 91,97 -104).| 1
90 602281 SPINDLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 91, 97 - 103, 105)...[ 1
91 74948G01 FRONT DISC HUB ASSEMBLY (INCLUDES ITEMS 92 - 96) ..........ccuee... 1
92 25146G1 GREASE SEAL ...t 1
93 74995G01 DISC BRAKE HUB ...t 1
94 74864-G01 DRIVE FLANGE STUD ....oiiiiiiiiiiieiieiei e 4
95 11750-G2 ROLLER BEARING ...ttt 2
96 50892G1 BEARING RACE ... 2
97 12093G1 SLOTTED NUT L.ttt 1
98 70648-G01 FLANGED BEARING. ......cciiiiiiti ittt e e 1
99 00565-G8 WASHER, 3/8" ... i e 2
100 00426-G6 BOLT, 3/8 - 16 X 3/4" LG...ieeiiiiiiee ettt 2
101 70749-G01 BEARING ...ttt e e 1
102 00798-G8 COTTER PIN oottt 1
103 25146-G1 GREASE SEAL. ... 1
104 602158 DISC BRAKE SPINDLE, PASSENGER SIDE ........cccooiiiiiiiiiiiiiiiieeees 1
105 602176 DISC BRAKE SPINDLE, DRIVER SIDE.........cccoiiiiiiieiiiiiieeeee e 1
106 74733G01 CALIPER, PASSENGER SIDE......ccoiiiiiiiiiiiie e 1
107 74733G02 CALIPER, DRIVER SIDE ...t 1
108
109 70745G01 KINGPIN TUBE ...ttt 2
110 70754G01 THRUST WASHER ..ottt e e e 2
111 00560G3 WASHER, L/2" et 4
112 14390G6 LOCKNUT, 1/2 - 13 ittt s e e 2
113 00407G6 CAPSCREW, 1/2 - 13 X 8" LG ..tiiieiiiiiiiee ittt ettt ettt 2
114
115 74702G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 133) ..iiiiiitieieieiiiiiee e s eniiee e et e et e e e e e snneee e 1
116 10387G3 COTTER PIN, 3/32 X 3/4" LG...co ittt 1
117 17838G1 NYLON BUSHING ....coiiiiiiiiiiiiiii ettt e e e e 1

Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
118 10386G3 CLEVIS PIN, 5/168 X 1" LG . .iiiiiiiiiiiiee ettt 1
119 74753G01 UPPER ACTUATOR PIVOT ..ottt 1
120 70581G02 ACETAL BUSHING .....cooiiiiitieet ettt 4
121 74711G01 SHOULDER BOLT ...ttt 1
122 00560G3 WASHER, L/2" ..o 1
123 13437G3 BOLT, 1/2 - 13 X 6" LG..ittiieeiiiiee ettt ettt 2
124
125 800697 FLANGED LOCKNUT, 5/16 - 18.....ccieiiiiiiiiieee e 2
126 74742G01 MASTER CYLINDER ......coii ittt 1
127 606864 MASTER CYLINDER WELDMENT MOUNT .....oooiiiiiiiiiiiiiiieeeee e 1
128 11098G5 LOCKNUT, 3/8 - 16 ..ccciiiieiieeiiitiie et 1
129 00679G1 WASHER, 3/8" STAINLESS .....ooiiiiiiie e 1
130 74707G01 LOWER ACTUATOR PIVOT ...ttt 1
131 10385G4 CLEVIS YOKE ..ottt e e 1
132 606869 BRAKE ACTUATOR ASSEMBLY COVER ..., 1
133 01038G01 SCREW, 1/4 -20 SWAGEFORM......coiiiiiiiiiiiiii e 4
134
135 00414G8 BOLT, 1/4 - 20 X 1 2/4" LG .ottt 4
136 00891G2 LOCKNUT, 1/4 - 20 ..ottt ettt 4
137
138 10387G3 COTTER PIN, 3/32 X 3/4 oottt 2
139 20835G1 WASHER, NYLON ..ottt ettt e e e e e e e e e e 1
140 17838G1 NYLON BUSHING ... ...ttt e 2
141 74865G01 ACTUATOR LINKAGE .....oiiiiiiiiiii e 1
142 00771G5 WASHER, 3/8" ...ttt e 1
143 74917G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 145) ...t e ettt 1
144 * BRAKE PADS ... 2
145 * BRAKE PAD RETAINER PINS ....ooiiiiiiiiiie e 2

Page E-9 Service Parts Manual



BRAKES - FRONT DISC

Notes:

Service Parts Manual Page E-10



CAB

Ref Cab 5

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page F-1

Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

CAB

ITEM PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

1 75854G™*
2

3 75855G01
4 75856G**

STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND

ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. ...............

VINYL DOOR KIT ...t
STEEL DOOR KIT ...t

ForCab replacementpartsandaccessories, contact Curtis Cab at:

Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Tel.: 508-853-2200. Toll free: 800-343-7676.
www.curtiscab.com

...... 1

Service Parts Manual

Page F-2



CARBURETOR AND CHOKE

Ref Cac 2-1

1 - Includes ltems 3 - 15
2 - Includes ltems 4 - 16

. TS

Page G-1

Service Parts Manual




CARBURETOR AND CHOKE

\

See
AIR CLEANER
Section

29

Ref Cac 2-2

Service Parts Manual Page G-2



CARBURETOR AND CHOKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72840G01 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

295cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 15)......ccceeuee.e. 1
2 72840G03 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 4 - 16).................... 1
3 26646G06 MAIN JET (H80) ..t 1
4 26649G05 PILOT JET (F46) ... e e 1
5 26841G01 PLUG L. e 1
6 72306G01 GASKET .. e e 1
7 72578G01 NEEDLE VALVE ...t 1
8 26648G01 FLO AT e e e 1
9 26840G01 FLOAT PIN ..o e 1
10 26843G01 FLOAT BOWL GASKET ... 1
11 26844G01 FLOAT CHAMBER ... .ottt 1
12 26839G01 BOWL SCREW ... 1
13 26838G01 BOWL GASKET ... e s 1
14 72579G01 DRAIN SCREW ... e 1
15 26650G01 VENT TUBE ... e 1
16 26646G29 MAIN JET (F85) ..ot 1
17
18
19
20 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT)......ccceeverrierrrennne 1
21 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT).......cocoeviiiinennnn. 1
22
23
24 26726G01 CARBURETOR MOUNT GASKET......cccieiiiiiierieeee e 2
25 603871 CARBURETOR SHIELD (FOR FUJI 295 ENGINE)........ccccoiiiiii 1
26 72854G01 CARBURETOR INSULATOR ... 1
27 26726G01 CARBURETOR MOUNT GASKET (FOR FUJI 295 ENGINE) ..........ccociiienennnn. 1
28
29 25693G04 CHOKE CABLE (22 1/4" LG WITH NUTS) ..o 1

Page G-3 Service Parts Manual



CARBURETOR AND CHOKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30

31

32 00568G4 LOCK WASHER, 9/16"......c e 1
33 00545G4 JAM NUT, 916 = 18 .. 1
34 72155G01 RETAINER ... s 1
35 72154G01 CHOKE CABLE ADAPTER ... 1
36 00544G4 JAM NUT, B/16 - 24 ... e e 2

Service Parts Manual Page G-4



CLUTCH

ice Parts Manual

Serv

Page H-1



CLUTCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952G01 DRIVE CLUTCH ..o 1
2
3 00473G9 BOLT, 7/16 - 20 X 6 1/2" LG ..o 1
4 00566G2 LOCK WASHER, 7/16".......ni et 1
5 25757G1 PILOT WASHER ..o 1
6
7 26301G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ...ccovciiiiieeeieeeeee 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10).....cccoiiiiiiiiieie e 1
9 00979G01 SCREW, #10-24 X 7/8" LG.....coiiiiiiii e 3
10 72324G01 RAMP BUTTON ..o 3
1 * CAM L e e 1
12 24600G1 SPACER .. e 1
13 26304G01 COMPRESSION SPRING ......ooiiiiii e 1
14 * SHEAVE AND POST ... 1
15 27270G01 HEAVY DUTY RETAINING RING.......cccoiiiiiiiiiiiree e 1
16
17 00441G8 BOLT, 5/16 - 18 X 4" LG ... 1
18 00565G8 LOCK WASHER, 5/16"....... e 4
19 25756G1 RETAINING WASHER .....ooiitiiiiee ettt 1
20 72328G01 DRIVE BELT (SEVERE DUTY) ..ottt 1

Service Parts Manual Page H-2



DIRECTION SELECTOR

1 - Includes Items 2 - 33

Top of Seat
Support Panel

Shifter
Input
Shaft

Ref Dsl 5

Page I-1 Service Parts Manual



DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72721G05 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) ......cccueeueenee. 1
2 74456G02 DIRECTION SELECTOR BRACKET WITH BUSHING ... 1
3 70233G01 DIRECTION SELECTOR SHAFT ..o 1
4 72738G01 DIRECTION SELECTOR CAM ......oiiiiiiiiiiie e 1
5 14390G1 LOCK NUT, 3/8 =24 ... 1
6
7
8 72724G01 NEUTRAL LOCK PIN ... 1
9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG......ccooiiiiiiiiiiiiciiee e 1
10 72729G01 NEUTRAL LOCK LATCH ... s 1
1 00734G2 LOCK NUT, 1/4 = 28 ...ttt 1
12 28574G01 EXTENSION SPRING ......oooiiiiiiiieii e 1
13 72732G01 BALL STUD ... s 1
14 00734G5 LOCK NUT, #10 - 32 ... 1
15
16
17 72736G01 MICRO SWITCH ... 1
18 01062G01 SCREW, #4 - 40 X 1" LG ... 2
19 00559G1 WASHER, #4 ...t 2
20 00565G1 LOCK WASHER, #4 ... 2
21 00526G2 NUT, #4 - 40 ... 2
22
23
24 73290G03 REVERSE WARNING BUZZER .......cccoiiiiiiiiiiiie e 1
25 01063G01 SCREW, #6 - 32 X 3/8" LG ... 2
26 25978G345 18 GA WIRE (RED 7") ... 1
27
28
29 602891 SHIFTER CABLE ... ..o e 1
30 25727G01 CUP WASHER . ... 4

Service Parts Manual




DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG ....oveoeveeeeeeeeeeseeeeeeeeeseeeeeseeere 2
32 | 74455G01 SHIFTER ARM WITH BUSHING -.......coeeeeeeeeeeeeeeeeeee e 1
33 | 00734G5 LOCK NUT, #10 = 32 ..o eee e ses e 1
34
35
36 | 70227G01 SCREW, 1/4 = 20 X 7/8" LG..orveoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeees s eeeseesesessees 2
37 11027G2 LOCK NUT, 1/4 = 20 .o seeeeee e eeeeesesee s eeeeee s 2
38
39
40 | 26830G01 LOCK NUT, M8 X 1.25 MM ... eeeeeeeeeeee e ees e 1
41
42
43 | 71205G01 DIRECTION SELECTOR HANDLE ........veeeeieeeeeeeeee e seeeeeeeeeee e 1
44 | 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) w....oveereeeeeeeeeeeeeeeeeeeeeseeneees 1
45
46
47 | 31539G1 WIRE TIE w.cooeeeeeeeeeeeeee e ee e eee e eee e 1
48 | 01072G01 CABLE CLIP......oeeeeee et ees e s eee e ses e seeend 2

Page I-3 Service Parts Manual



DIRECTION SELECTOR

[Notes:

Service Parts Manual Page I-4



ELECTRICAL SYSTEM

1 - Includes Item 2

Front of Vehicle

g
See BODY @ 30
Section 32

See
Starter/Generator
Section

Ref Ele 2-1

Page J-1 Service Parts Manual



ELECTRICAL SYSTEM

47 - Includes ltems 48 - 72

<
A
\

/

To F2 On

Generator
)
7

Starter/

- @00
R i M\@%v

[99]
©

\ J

(2]
o
© N

Page J-2

Service Parts Manual

Ref Ele 2-2



ELECTRICAL SYSTEM

RefEle 11-3

Seatwrap
Support

Front of
Vehicle

Page J-3

Service Parts Manual




ELECTRICAL SYSTEM

TURN SIGNAL

Ref Ele 23-5

110 - Includes Items 111 - 116

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

Service Parts Manual Page J-4



ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

167 - Includes items 169, 170, 172
168 - Includes Items 169, 171,172

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE
134 - Includes items 135-138

HOUR METER

177 - Includes Items 178 - 182

YELLOW

Front of Vehicle

\C e

Ref Ele 5-6

Solenoid

Page J-5 Service Parts Manual



ELECTRICAL SYSTEM

210 208

\Ce

Front of Vehicle

WORK AND STROBE LIGHTS

228

227

219

Front of
Vehicle

\Co

Ref Ele 23-7

194 - Includes ltems 198 - 204, 206

195 - Includes Items 198 - 206

196 - Incluldes ltems 197 - 203, 205, 206
206 - Includes Iltems 207 - 215

218 - Includes ltems 219 - 224

226 - Includes ltems 227 - 232

207

LN
Front of
Vehicle

Service Parts Manual

Page J-6



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72865G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) .............. 11
2 26707G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG ......cccccvieiireennnn. 2
3
4
5
6 72866G01 IGNITION COIL(EH292C & EH352C ENGINES) (INCL.SPARK PLUG WIRES)[ 1
7 72871G01 SCREW AND WASHER ASSEMBLY ...t eereee e 2
8
9
10
11
12
13 25887G01 6 GA WIRE (BLACK, 6", F1 = A2)..eieiiiiiiieeee et 1
14 25682G1 TERMINAL COVER ...ttt e e e e e e e 3
15
16
17
18 24775G* BAT TERY, 12V ettt e e e e e e e et e e e e e e e e e e e e e annnnenes 1
19 00962G1 BOLT, 5/16 - 18 X 1 1/4" LG ..ottt e e 2
20 00993G01 LOCK WASHER, 5/16" (SILICON BRONZE) ........ccccciiiiiiiiiie e 2
21 00994G01 NUT, 5/16 - 18 (SILICON BRONZE) ......ooiiiiiiiiieeeeee e 2
22
23 72101G02 BATTERY HOLD DOWN .....coiiiiiiiiee e cccciiieeee et e e e e e e e e s sereaeeeeaeaae e e e e s s annnnnnenes 1
24 00438G6 BOLT, 5/16 = 18 X 3/4™ LG ...eeeii ittt ettt e e e e e e e e e e 1
25 00565G8 LOCK WASHER, 5/16"..... oottt 1
26 01110G03 WASHER, 5/16" (STAINLESS STEEL) ... 1
27
28
29 27044G03 GROUND CABLE ...ttt e e e e e e e e e e e annes 1
30 25976G19 14 GA WIRE (BLACK, B8") 1o ee ettt e e e e e e e e eeeee s 1

Page J-7 Service Parts Manual



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 00438G6 BOLT, 5/16 = 18 X 3/4" LG ..o 2
32 11027G1 LOCK NUT, 5/16 = 18 ..eeeeeeeeeeeeeeeeeeeeeeeeee e seeeseeeeeeeeeeeeeees s seee s 2
33 | 26676G01 FLANGED BOLT, M6 X 1 X 23 MM LG ... eeeee 1
34
35 | 25972G85 | 6 GA WIRE (BLACK 23", F2 = SOL)....ciiueieeieeeeeeeeeseseseeeeeeeseeeeesesesee e 1
36
37 | 74938G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) .......oooovveenne.n. 1
38
39
40 17618G1 WIRE TIE w.cooeeoeeeeeee e ee e ee e ees e ees e ee e ees e AR
41
42 | 73049G01 (01011, == SO OO 1
43 | 16469G1 WASHER, 178" ... ee e s eesee e 1
44 | 00114G6 SCREW, 1/4 = 14 X 3/4" LG.oorveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeee e seseseees 1
45
46
47 | 72909G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) .| 1
48 | 73057G01 BRACKET ..ot e e ee e e s ee e ee e ee e eeeeeee e 1
49 | 27739G01 VOLTAGE REGULATOR ...ooeeeeeeeeoeeeee e eeeseee s eseeeeeseeeesee s eeseeeeseesseens 1
50 | 27153G01 SOLENOID ...t 1
51 00415G2 BOLT, 1/4 = 20 X 1 /A" LGreooeeeeeeeeeeeeeeeeeeeeee e 1
52 | 00414G8 BOLT, 1/4 = 20 X 1" LG.reeoeeeeeeseee e eeeeeeeeeeeeee e ee e 1
53 11027G2 LOCK NUT, 1/4 = 20 oo eeeeeee e ee e eeees e ee e ees e eeses e ees e 2
54
55
56 | 72872G01 IGNITOR (EH292C & EH352C ENGINES).......oveoreeeeeeeeeeeeeereeeeeseeeeeeseeens 1
57 | 00414G5 BOLT, 1/4 = 20 X 5/8" LGi...veoeeeeeeeeeeeeeeeseeeeeeeeeseeeeseeeeeseeeeseeesseessseeeseeeseeeee 1
58 11027G2 LOCK NUT, 1/4 = 20 oo see e 1
59
60

Service Parts Manual Page J-8



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61
62 73446G01 FASTON TAB, 90° ... e 2
63 00565G5 LOCK WASHER, #10 ... 2
64 00526G4 NUT, #10 = 32 e e e e 2
65
66
67 25978G56 18 GA WIRE (BLACK, 5 3/4") .. 1
68
69 600418G01 FUSE HOLDER ASSEMBLY, SEALED........cccooiiiiii e, 1
70 00565G8 LOCK WASHER, 5/16" ... .o 2
71 00544G4 JAM NUT, B/16 - 24 ... e 2
72 25972G33 6 GA WIRE (BLACK, 24", B+ - SOL)....cciiiiiiiiiie e 1
73
74
75 22674G1 FUSE BLOCK. ... ettt ettt et nnre e 1
76 01041G01 RIVET, 5/32" X 3/8" LG ...t 2
77 18392G1 TS5 AMP FUSE ... e 3
78
79 32860G1 HORN (INCLUDES ITEM 80, 81).....uvtiiiiiieiiiie it 1
80 * MOUNTING BRACKET ..ot 1
81 * HEX NUT L e e 1
82 00414G5 BOLT, 1/4 - 20 X 5/8" LG ... 1
83 00559G8 WASHER, 5/16" ...ttt 1
84 14390G4 LOCK NUT, 174 = 20 ..o 1
85
86
87
88
89 17318G1 HORN SWITCH. ... 1
90 17318G2 HORN SWITCH CAP AND NUT ... 1

Page J-9 Service Parts Manual



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 27068G01 HORN SWITCH BOOT ..o eeeeee e eeeees e seeeseeeee e 1
92 19233G1 HORN SWITCH LABEL ....oceoeveoeeeeeeeeeeeeeeeee e seeee e eeeee e ses e 1
93 | 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM).......veoiveoereeeeeeeeee e 2
94
95
96
97
98
99
100
101
102
103
104
105
106 | 22523G1 HEADLIGHT (INCLUDES ITEM 107) (LX / SE) c..e-veeeeeeeeeeeeeee oo, 2
107 | 00906G6 SCREW, #10 = 16 X 1" LG .eereeeeeeeeeeeeeeeeeeeeeeesee s eeseeesee e 2
108 | 74337G01 HEADLIGHT JUMPER ..o eeeeeseeeeee e eeeeeeeee e eeese s 2
109 | 620159 WIRE HARNESS........ooveeeeeeeee e eeeeeeeeeeeee e e s eeeeeseeesseees e eeseeeeseeesseees s 1
110 | 20570G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 111 = 116)....eeoveoeeeeeeeeeeseeeeeeeeeens 2
111 | 20574G3 TURN SIGNAL LIGHT oo sesee e 1
112 | 00660G7 WASHER, 1/8" ..o eee e eee e 1
113 | 20606G1 WIRE ASSEMBLY ...oovetveeeeeeeeeeeeeeeeeeeeeseeeeeseeee e ees e ees e esseeseseeeeseeeeeeees s 1
114 | 00567G7 LOCK WASHER, T/4" ... eeeeeeeee e 1
115 | 00532G1 NUT, 174 = 20 oo es e eee e 1
116 | 18995G1 PUSH-ON MALE TERMINAL ..o seeeeeeeee oo eesee e seeee e 1
117 | 20574G4 LENS, AMBER ......ocovvoeeeeeeeeeeseeeeseeeee e eeeeeeeeeeeeeeees e ees e sseeesseesesee s e eeseesseeeeseseees 1
118 | 00118G5 SCREW, #6 = 18 X 5/8" LG.....veeveeeeeeeeeeeeeeeseeeeseeseeeeseeeeee e eeseeeeee e eese s 2
119 | 74056G01 TURN SIGNAL JUMPER, RED/BLACK (DRIVER SIDE)..........ooveeeeeeererererenn. 1
120 | 74056G02 | TURN SIGNAL JUMPER, GREEN/BLACK (PASSENGER SIDE)..........covec...... 1

Service Parts Manual Page J-10



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121
122
123 32739G2 TAILLIGHT ASSEMBLY (COMPLETE) ..cciiiiiiiiie e 2
124
125
126 17867G1 TURN SIGNAL SWITCH (WITH MTG HARDWARE) (INCLUDES ITEM 127) ..{ 1
127 21640G1 TURN SIGNAL FLASHER ... .o 1
128 32307G3 FLEX LOOM, 3/8 X 8" LG ..o 1
129 17618G1 WIRE TIE L. s 2
130 20965G3 STEERING COLUMN COVER ... ..o 1
131
132 72228G01 WIRE HARNESS (ACCESSORY)....coiiiiiiieiiieeee e 1
133
134 17421G1 IGNITION SWITCH KIT (W/O LIGHTS - STANDARD - INC ITEMS 135 - 135).,| 1
135 18602G1 IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD).......ccvcviineenne 1
136 00568G6 LOCK WASHER, 3/4" ... 1
137 17137G1 FACE NUT, 3/4 - 20 ... 1
138 17063G1 IGNITION KEY ... e 1
139 18027G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVDUALLY KEYED) ......ccceeneuee. 1
140 33639G** IGNITION SWITCH (WITH LIGHTS)....ccoiiiiiei e 1
141 73041-G01 WIRE HARNESS (KEY SWITCH) .....ooiiiii e 1
142
143
144 601015 PLATE (IGNITION SWITCH ONLY) ..ttt 1
145 71181G02 LABEL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS ..........ccccooociis 1
146 71181G01 LABEL (IGNITION SWITCH ONLY) WITH HEADLIGHTS .......ccoiiieee 1
147
148
149 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) ... 1
150 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) .....cccoccviiiiieee. 1

Page J-11 Service Parts Manual



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ......cccccooiinirnne 1
152 21553G1 FUEL GAUGE ... 1
153 23474G1 INDICATOR LIGHT .ot 1
154 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) ......cccciiiiiiiciie e 1
155 25978G122 18 GA WIRE (RED 6")...eiiiiiii s 1
156
157
158
159
160
161
162
163
164
165 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ...oei ittt 2
166
167
168 74444G** CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)................

(INCLUDES ITEMS 169 = 172)....eo e 1
169 71077G03 CONSOLE INSERT PLATE ...ttt 1
170 35966G™* LABEL (CONSOLE INSERT PLATE). ...ttt 1
171 71078G01 POWER OUTLET (12 VOLT)...eeiiii e 1
172 14601G10 RIVET, 5/32" X 7/16" LG ... 2
173 33623G01 DRIVE RIVET, 5/32" X 5/16" LG ...eeiiiiiiieie ettt 3
174 71081G01 WIRE HARNESS (POWER OUTLET) ..ot 1
175
176
177 75114G02 HOUR METER KIT (INCLUDES ITEMS 178 - 182).....cccciiiiiiiiiiiieecee 1
178 21573G1 HOUR METER ASSEMBLY ...ttt 1
179 74019G02 HOUR METER BRACKET ... 1

Service Parts Manual Page J-12



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
180 00379G4 SCREW, #10 - 24 X 1/2" LG ..ot 2
181 14390G10 LOCK INUT, #10 - 24 ... e 2
182 75117G01 WIRE HARNESS (HOUR METER).....oiiiiieiee e 1
183
184
185
186
187
188
189
190
191
192
193
194 71323G01 WORK LIGHT BAR WITH LIGHTS

(INCLUDES ITEMS 198 - 204, 206)........cuetiireieiieieiireeesreee e sree e 1
195 71323G02 WORK LIGHT BAR WITH STROBE LIGHT

(INCLUDES ITEMS 198 = 206) .....ccuviiitieiiieiie et 1
196 71323G03 WORK LIGHT BAR WITH LIGHTS AND STROBE

(INCLUDES ITEMS 197-203, 205, 206)......ccueiiiiieiiie e 1
197 73522G05 CONSOLE INSERT PLATE ... 1
198 75838G03 STRUT (DRIVER SIDE)......utttiiiiiiiiiie ettt 1
199 75838G04 STRUT (PASSENGER SIDE) ......ciiiiiiiiiiiiiericeee e 1
200 75346G01 WIRE HARNESS (WORK LIGHT) ... 1
201 71294G02 BRAGCE ... 1
202 71293G02 COVER PLATE ...ttt nnne e 1
203 75347G01 SWITCH HARNESS ... .o e 1
204 73522-04 CONSOLE INSERT PLATE ... 1
205 33201G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
206 75365G01 HARDWARE KIT (INCLUDES ITEMS 207 - 215)......ccociiiiiiiieieeeeeee 1
207 00685G7 BOLT, 5/16 - 18 X 1 3/4" LG ..o 6

Page J-13 Service Parts Manual



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
208 00660G8 WASHER, 5/16".....c i 12
209 15121G1 WASHER, 3/8" X 1 /4" e 2
210 01109G01 LOCK NUT, 5/16 - 18 ..ot 4
211 00918G3 ACORN NUT, 5/16 - 18 ..o 2
212 33623G02 DRIVE RIVET, 3/16" X 3/8" LG......coooiiiiiiiiii e 3
213 20367G1 GROMMET ... 2
214 16705G3 SCREW, 1/4 - 20 X 3/4" LG 2
215 14390G4 LOCK NUT, 1/4 = 20 ..o 2
216
217
218 20383G2 WORK LIGHT KIT (INCLUDES ITEMS 219 - 224).......cccociiiiiieeeeeeerieeee 1
219 20209G2 WORK LIGHT (RECTANGULAR) ...ttt 2
220 00566G3 LOCK WASHER, 1/2" ... 2
221 00533G1 NUT, 172 - 1 e 2
222 17317G1 LIGHT SWITCH. ..ottt 1
223 17902G1 TAB ADAPTER ... 1
224 20053G1 16 GAWIRE (RED 5 3/8")....ooiiiiieee e 1
225
226 20385G3 STROBE LIGHT KIT (INCLUDES ITEMS 227 - 232) ......ococoieiiieeeeieeenenn 1
227 20394G4 STROBE LIGHT ..ot 1
228 00379G4 SCREW, #10 - 24 X 1/2" LG ..o 3
229 14390G10 LOCK INUT, #10 - 24 ... 3
230 17317G1 LIGHT SWITCH. ..ottt 1
231 17902G1 TAB ADAPTER ... 1
232 20053G1 16 GAWIRE (RED 5 3/8")....ooiiieiie e 1
233
234
235 20271G10 HOLE PLUG ...ttt 1

Service Parts Manual Page J-14



ENGINE AND MUFFLER

-
<
Y
(] .
e
SC
w
—
w

Service Parts Manual

Page K-1



ENGINE AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20)........c.vvmveeeereeereesesrsnennne 1
2 72846G02 ENGINE (EH35C) (INCLUDES ITEMS 36, 10-20)........ovuovoivreeeeeeeeeeeee s 1
3 26626G01 TIMING BELT oot 1
4 72908G01 TIMING BELT COVER ......ouoeieeeeeeeseseeeeeeees e sen e 1
5 26631G01 TIMING BELT COVER GROMMET .......ooovoiieeeeseeseseeeeseeeesses e 1
6 26678G01 BOLT, MB X 1 X 12 MM LG ..o 4
7 72538-G01 DIP STICK (0 DEGREES) ....coovoiveieeeeeeeeeeeseeeeeeseeree e 1
8 72885G01 IGNITION COIL BRACKET ......ovivieeeeeeoeeeseeeeeeseeee e 1
9 25523G5 SPARK PLUG (NGK FR2AD) ... seeeee oo 2
10 72869G01 IGNITION COIL BRACKET ...ttt 1
11 72867G01 SPARK PLUG (NGK BPR5ES)........ovuveiieeeieeesisssressesesessessessssses s, 2
12 72848G01 VALVE COVER ..o snes e 1
13 72876G01 VALVE COVER GASKET ..o 1
14 26676G01 FLANGED BOLT, M6 X 1 X 23 MM LG....veveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6
15 26601G01 OIL FILLER CAP.....ovoeeoeeeeeeeeee s 1
16 26720G01 OIL FILLER 'O  RING .....coveieeieseeeeeeeeeeee e 1
17 26591G01 OIL FILTER oottt 1
18 26710G01 OIL FILTER 'O  RING ..ot 1
19 26680G01 BOLT AND WASHER, M6 X 1 X 12 MM LG ......ovuivveeeeeeeeeeeeeeeee e 3
20 603911 STUD, M6 X 1 X 135MM LG.....oovevereeeeeeeeeeseseeeeese s, 2
21
22
23 74829G01 MUFFLER ...ttt 1
24 25531G1 EXHAUST GASKET ...t ee e 1
25 72851G01 NUT, M8 X L.25MM .....oovoeeeeeeeeeeeeeee oo eee e 2
26 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG +...ouveeeeeeeeeeeeeeeeeeeee e 1
27 00438G8 BOLT, 5/16 = 18 X 1" LG ...eoveoceeeeeseeeeeeeeeeeeeeeeeese et 1
28 00565G8 LOCK WASHER, 5/16" ......veeeieeeeeeeeeeeseeeeeeeseeseeesesvese s 1
29 00642G8 WASHER, 5/16" ... et 1

Service Parts Manual Page K-2



ENGINE MOUNTING

Ref Emt 2

Service Parts Manual

Page L-1



ENGINE MOUNTING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72010G01 FRONT ENGINE MOUNT ...ttt 1
2 72011G01 REAR ENGINE MOUNT ... 1
3 00463G4 BOLT, 7/16 - 14 X 1 /2" LG .o 4
4 00566G2 LOCK WASHER, 7/16".......ni et 4
5 00922G3 WASHER, 7/16" ... s 4
6
7
8 00428G6 BOLT, 3/8 - 16 X 2 3/4" LG ... 2
9 72016G01 SPACER ... 2
10 70269G02 CROSSMEMBER BRAGCE ... 1
1 72044G02 MOUNT BRACKET ...ttt nnree e 1
12 00643G1 WASHER, 378" ... 2
13 11098G5 LOCK NUT, 3/8 = 16 ... e 2
14 00438G7 BOLT, 5/16 - 18 X 7/8" LG ... 2
15 01110G03 WASHER, 5/16" (STAINLESS STEEL) .....evtiiiiiiiiieeeeeee e 2
16 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......coviiiiiieieieeeeeee e 2
17
18 72051G0O2 WASHER, 2 1/2" OD X 25/64" ID S 9/64" ........oo e 1
19 00430G4 BOLT, 3/8 - 16 X 4 1/2" LG ..ottt 1
20 15121G1 WASHER, 378" ... 1
21 72050G01 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" ... 4
22 72051G01 WASHER, 2 1/2" OD X 41/64" ID X 9/64" ..... .o 2
23 72015G01 [ISOLATION MOUNT L.ttt ettt 1
24 72051G02 WASHER, 378" ... 1
25 11098G5 LOCK NUT, 3/8 = 16 ...t 1
26
27
28 72719G03 ENGINE GUARD ..ottt 1
29 00463G4 BOLT, 7/16 - 14 X 1 /2" LG ..o 4
30 00566G2 LOCK WASHER, 7/16".....co e 4

Service Parts Manual Page L-2



ENGINE MOUNTING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00922G3 WASHER, 7/168" ... e 4
32
33
34 00439G1 BOLT, 5/16 - 18 X 1 1/8" LG ..o 1
35 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ccooiiiiiiiiieice e, 1
36
37
38 72035G01 'U'BOLT, 7/16 - 14 X3 7/16" X 3 9/16" LG ....ooriiiiiii e 2
39 00922G3 WASHER, 7/16" ... s 4
40 00734G1 LOCK NUT, 7/16 - 14 <o 4

Page L-3 Service Parts Manual



ENGINE MOUNTING

Notes:

Service Parts Manual Page L-4



FRONT SUSPENSION/STEERING

Part of

Front of Vehicle Frame

4 - Includes ltems 5 -11

*NOTE: For Vehicles with Front ?4; '_':Sclfjsseltﬁemmgﬁ_ 015
Disc Brakes see page E-3 '

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 21-1

Page M-1 Service Parts Manual



FRONT SUSPENSION/STEERING

(S

Front of Vehicle

-Includes Items 41, 43 - 45, 48, 49
-Includes Items 42 - 45, 48, 49
-Includes Items 50, 51

- Includes Items 67 - 69

-Includes Items 72 - 74

- Includes Items 80, 81

- Includes Items 100 - 104
-Includes Items 99 - 103

Ref Fss 21-2

Service Parts Manual Page M-2



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602512 FRONT AXLE ...t 1
2 602513 FRONT AXLE ... 1
3 602327 FRONT AXLE ... e 1
4 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 5 = 1) .o 1
5 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE).......c.ccociiiiiiiiiiiiieciiecee e 1
6 25146G1 GREASE SEAL ... 1
7 50892G1 ROLLER BEARING AND RACE ASSEMBLY ......coiiiiiiiiiieiiee e 2
8 70895G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) ...... 1
9 19862-G1 LUG BOLT, 1/2-20 X 1 7/32" LG...coeiiiiiie e 4
10 12093G1 SLOTTED NUT, 1 - 14 e 1
11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG ... 1
12 12091G2 SPINDLE CAP ...t 2
13
14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 6 - 11, 15) ... 1
15 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) .....cccciiiiiiiiiniiiesiee e 1
16
17
18 00407G6 BOLT, 1/2 = 13 X 6" LG ..o 2
19 00560G3 WASHER, 172" e e 4
20 70745G01 KING PIN TUBE ... et 2
21 70754G01 THRUST WASHER (STAINLESS STEEL)....coiiiiii e 2
22 14390G6 LOCK NUT, 172 - 43 e e 2
23
24 76418G01 SHOCK ABSORBER.......ooiiiiiiiiiie et 2
25 76419G01 SHOCK ABSORBER.......ce e 2
26 70509G01 SHOCK ABSORBER BOOT ..o 2
27 31539G1 WIRE TIE s 4
28 10435G1 SHOCK ABSORBER WASHER ...ttt 8
29 10194G1 RUBBER SHOCK ABSORBER BUSHING .........ccocoii e 8

Page M-3 Service Parts Manual



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 00532G6 NUT, B/8 =24 ..t 4
31 10044G01 VINYL CAP e e 2
32
33 70989G03 LEAF SPRING (HEAVY DUTY )....oiiiiiieieieee e 2
34 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
35 70163G03 SPRING PLATE ..o 4
36
37 00734G1 LOCK NUT, 7716 = 14 <. 9
38 00463G11 BOLT, 7/16 - 14 X 1 3/4" LG ..o 11
39 70964G02 RACK AND PINION UNIT (COMPLETE) .o 1

(INCLUDES ITEMS 41-43, 45-47, 49-50)
40 74605G01 RACK AND PINION UNIT (COMPLETE) ....evviiiiieeieee e 1
(INCLUDES ITEMS 41-42, 44-47, 49-54)
41 70965-G01 STEERING RACK & COVER BEARING ........oociiiiiiiiceeecee 1
42 * STEERING BOX INSTALLATION TAG ... 1
43 70694G01 RACK EXTENSION ... .o 1
44 74602G01 RACK EXTENSION ..ottt 1
45 * JAM NUT, 1/2 = 201 1
46 70675G01 RACK BOOT ... e e 1
47 12416G2 WIRE TIE .o 1
48 11391G8 HOSE CLAMP ...ttt nn e 1
49 70638G01 PINION SEAL ...t 1
50 70695G01 RACK BALL JOINT (INCLUDES ITEMS 51 & 52)......cccoiiiiiiiiiiiccieee 1
51 50641G1 RUBBER BOOT ... 1
52 50209G2 SLOTTED NUT, 7/16 = 20...cciiiieiiiet ettt 1
53 10387G2 COTTER PIN, 3/32" X 1" LG ..ot 1
54 10389G3 GREASE FITTING, STRAIGHT ... 1
55 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG ..o 2
56 01068G01 BOLT, 7/16 - 14 X3 1/2" LG ..o 1
57 70667G02 SPACER ...t 2
58 70667G03 SPACER (SHORT ) .. 1

Service Parts Manual Page M-4



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 00532G7 NUT, 7716 = 14 ottt 1
60 00560G2 FLAT WASHER, 7/16" ... 7
61 00734G1 LOCK NUT, 7/16 = 14 oot 3
62
63
64 70607G01 STEERING SHAFT ... e 1
65
66 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) .....cccovviiiieiiceeieene 1
67 70610G03 STEERING COLUMN ... 1
68 28569G01 STEERING COLUMN BUSHING........ooiii e 1
69 01022G01 SCREW, #6 - 20 X 5/16" LG ... veeeereie e 1
70
71 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) ......ccceeivne 1
72 70610G04 STEERING COLUMN ... 1
73 28569G01 STEERING COLUMN BUSHING.......cooiiiiiiiiieeeeeee e 1
74 01022G01 SCREW, #6 - 20 X 5/16" LG ... 1
75
76 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK ..o 4
77 00879G1 WASHER, 3/8" ... 4
78
79 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81).....ccoiciiiiiiiiiicece 1
80 01055G01 BOLT, M8 X 1 /4" LG 2
81 00565G8 LOCK WASHER, 5/16" ...ttt 2
82
83 70751G01 RETAINING RING (INTERNAL) ... 1
84 70888G01 RETAINING RING (EXTERNAL) ... 1
85 15112G1 BALL BEARING ..ottt 1
86 70887G01 WAVE WASHER ..ot 1
87 602980 STEERING WHEEL ... 1
88 71147G01 STEERING WHEEL COVER ... 1

Page M-5 Service Parts Manual



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 605435 LABEL (E-Z-GO) ..ottt 1
90 74954G01 LABEL (CUSHMAN)...... e 1
91
92 71950-G01 CLIPBOARD ... ..ot s 1
93
94 14390-G2 LOCK NUT, 5/8 - 18 ..t 1
95 28909-G01 LABEL (JACOBSEN) ...ttt e 1
96
97 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 100 - 104)

98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99 - 103).....coiiiiiiiiiiieecee e 1
99 70897G02 THREADED ROD (24" LG)...ovtiiiieeieiieie st 1
100 70902G01 TIE ROD END (LEFT HAND THREADS) ....ccuiiiiiiieeieeeeee e 1
101 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)........coociiiiiiiiieee 1
102 70902G02 TIE ROD END (RIGHT HAND THREADS)......ooiiiiiieee e 1
103 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .......cccocviiiiieiieeeee 1
104 74603G01 THREADED ROD (27" LG)..couiiiiiiitiesie et 1
105 00734-G1 LOCK NUT, 7/16 - 14 .o 2

Service Parts Manual Page M-6



FUEL SYSTEM - CALIFORNIA REQUIREMENT

Front of Vehicle

Yo

Item 7 - includes items 8 - 14

CALIFORNIA EMISSION REQUIREMENT

/ooo
7

7

W77,

To Crankcase
Pulse Fitting

Carburetor

Page N-1 Service Parts Manual



FUEL SYSTEM - CALIFORNIA REQUIREMENT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) .....ccccoeiiiiiiiieieeeee 1
2 72282G01 FUEL TANK CAP ... 1
3 70486G01 SPACER ..o 1
4 00559G8 WASHER, 5/16" ... 2
5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ccccoiiiiiiiiiiii 2
6
7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) ..... 1
8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) .........ccooiiiiiiiieene 1
9 72282G01 FUEL TANK CAP ... 1
10 72229G01 FUEL LEVEL SENDER ADAPTER ... 1
11 72230G01 SCREW, #6 - 32 X 1/2" LG ..ot 2
12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) ...coiiiiiiiiiieeeeceeeeeee 1
13 * GASKET ... e 1
14 72232G01 SCREW, #10 X 3/4" LG ... 5
15
16 00438G8 BOLT, 5/16 - 18 X 1" LG ..t 1
17 00559G8 WASHER, 5/16" ... s 2
18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......eoiiiiiiie e 1
19
20
21 608014 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) ......coocoiiiiiiiiie 14"
22
23 18292G1 CLAMP ..ttt 5
24 72873G01 FUEL PUMP ... 1
25 00114G6 SCREW, 1/4 - 14 X 3/4" LG....ooie e 2
26 27184G01 LOW PRESSURE FUEL LINE (BULK) .....oooiiii e 26"
27 608014 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) ......cccociiiiiiriiieeeieeeee 16"
28 11391G4 HOSE CLAMP, /4" ...t 3
29 17618G1 WIRE TIE L 3
30 22280G1 VINYL TRIM - BLACK (BULK) ...coiiiiiiii e 7"

Service Parts Manual Page N-2



FUEL SYSTEM

Front of Vehicle

Item 7 - includes items 8 - 14

Carburetor

To Crankcase
Pulse Fitting

Part of
Frame

Page N-3 Service Parts Manual



FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) .....ccccoeiiiiiiiieieeeee 1
2 72282G01 FUEL TANK CAP ... 1
3 70486G01 SPACER ..o 1
4 00559G8 WASHER, 5/16" ... 2
5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ccccoiiiiiiiiiiii 2
6
7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) ..... 1
8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) .........cocceiiiiiiene 1
9 72282G01 FUEL TANK CAP ... 1
10 72229G01 FUEL LEVEL SENDER ADAPTER ... 1
11 72230G01 SCREW, #6 - 32 X 1/2" LG ..ot 2
12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) ...coiiiiiiiiiieeeeceeeeeee 1
13 * GASKET ... e 1
14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG...cieiiiieeeee e 5
15
16 00438G8 BOLT, 5/16 - 18 X 11 LG it 1
17 00559G8 WASHER, 5/16" ... e e 2
18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....eeiiiiiieeee e 1
19
20
21 17470G1 LOW PRESSURE FUEL LINE (BULK) ......ooiiii e 4"
22 72084G01 FUEL LINE FILTER ..o 1
23 18292G1 CLAMP ...ttt 5
24 72873G01 FUEL PUMP ... 1
25 00114G6 SCREW, 1/4 - 14 X 3/4" LG....ooi e 2
26 27184G01 LOW PRESSURE FUEL LINE (BULK) .....ooiiiii e 26"
27 17470G1 LOW PRESSURE FUEL LINE (BULK) .....ooiiiiiiiiic e 26"
28 11391G4 HOSE CLAMP, /4" ...t 3
29 17618G1 WIRE TIE <. 3
30 22280G1 VINYL TRIM - BLACK (BULK) ...coiiiieeiee e 7

Service Parts Manual Page N-4



REAR AXLE

1 - Includes Iltems 3 - 23

Ref Rax 5

Page O-1 Service Parts Manual



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72715-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) ....oiiiiiiiiieieieeeeeree e 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG......cooiiiiiiiiie e 5
4 26824-G01 FLANGED BOLT, M8 X 1.25 X MOMM LG .....ooiiiiiiiieeeeeeeee 2
5 * BOLT, M8 X 1.25 X 146 MM LG.......coooiiiii e 2
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG......ccoooiii e 1
7 72269-G01 FLANGE NUT, M8 X 1.25 MM ...t 12
8 26768-G01 OIL CHECK PLUG ...t 1
9 26769-G01 GASKET, 8 MM ... 1
10 26770-GO1 OIL DRAIN PLUG ... e s 1
11 26771-G01 GASKET, 14 MM ...ttt 1
12 26772-G01 OIL FILLER PLUG ... 1
13 26761-G01 INPUT SHAFT SEAL ..o 1
14 26762-G01 SHIFTER SHAFT SEAL......e e 1
15 72259-G01 AXLE SHAFT SEAL ...ttt 2
16
17 72115-G01 AXLE TUBE (DRIVER SIDE).....uiiiiii e 1
18 72116-G01 AXLE TUBE (PASSENGER SIDE) ......ooiiiiiieii e 1
19 72056-G01 AXLE SHAFT (DRIVER SIDE)......otiiiiiiiiiiieiiec e 1
20 72057-G01 AXLE SHAFT (PASSENGER SIDE) ..ot 1
21 26814-G01 RETAINING RING ... 4
22 26811-G01 BALL BEARING ... .o s 2
23 72260-G01 FLANGED BOLT, M10 X 1.5 X283 MM LG....ccoiiiiiiiieiiee e 10
24
25
26 72017-G02 AXLE BRACKET ... 1
27 26830-G01 LOCK NUT, M8 X 1.25 MM ....cciiiiiiiiiii ettt e 2
28 75048-G01 SPACER, 172" e 1
29
30

Service Parts Manual Page O-2



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 72347-G02 DIFFERENTIAL GUARD KIT (INCLUDES ITEMS 32 - 33)
32 72349-G02 DIFFERENTIAL GUARD 1

33 26824-G01 FLANGED BOLT, M8 X 1.25 X MO MM LG ......oiiiiiiii e 2

Page 0-3 Service Parts Manual



REAR AXLE

Notes:

Service Parts Manual Page O-4



REAR SUSPENSION

Ref Rsp 23-1

Page P-1 Service Parts Manual



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 74345G03 LEAF SPRING ... eeee e e eeee e e e neeeee 2
2 72028G01 ISOMOUNT BASE PLATE ... eeeeeeeeeeeeeeeeseeeeeeeeeeeseee e s ees s 2
3 72117G01 ISOMOUNT BUSHING .......coveoeeeeeeeeeeeeeeeeeeeee e eeseeeeeeese 2
4 72037G01 ISOMOUNT CAP.....ooooeoeeeeeeeeeeeeeeeeee oo 2
5 72618G01 U  BOLT, 3/8 = 16 cvveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e e ee e 4
6 00560G1 WASHER, 3/8" ... oo eeee e ee e ee et e e ee e eeseeee e s 8
7 11098G5 LOCK NUT, 3/8 = 16 w.ceoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeess e es e eeee s seeseesee e 8
8
9 70291G01 FLANGED BUSHING .......oooveeveeeeeeeeeeeee e 4
10 14158G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG....veveeeeeeeeeeeeeeeeeeeeeeeee e 2
11 12262G1 LOCK NUT, 3/8 = 16 .eeoveoeeeeeeeeeeeeeeseeeseeeeeeeee e eseeeseeeeeeeseeee s s se s eeeee e 2
12
13 00665G9 BOLT, 3/8 - 16 X 3 1/2" LG ..o eeeese e ee e eeses s 4
14 | 70290G02 SHACKLE PLATE ...t ee s eee e 4
15 70291G01 FLANGED BUSHING ......cveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesee e et ee e eeseeeeeeeseesseeese 8
16 70289G02 SPACER ...t 4
17 11098G5 LOCK NUT, 3/8 = 16 ..o eeee e 4
18 604961 SHACKLE PLATE ...ttt eeeeeeee oo eeee e ees e eeenee 4
19 70248G01 SHOCK ABSORBER........cv.eveeeeeeeeeeeeeseeoee e eeeeeeeeeeseeeses s s e eeesseesseeeseesees s 2
20 10435G1 SHOCK ABSORBER WASHER .........oovoieeeeeeeeeeeeeeoseee e e 8
21 10194G1 RUBBER BUSHING .......covemveriveeeeeeeeeeeeeeeeeeeeee e ee e eee e 8
22 00532G6 NUT, 3/8 = 24 ..ot 4
23 10044G01 VINYL CAP ..ot e et e s e e s ee e s e eees e 4
24
25 74207G03 LEAF SPRING ...t eeeeee e ee e ee e 2

Service Parts Manual Page P-2



SEATING

1 - Includes Items 2, 3
5-Includes Items 6 - 12

Front of
Vehicle

Ref Sea 23

Page Q-1 Service Parts Manual



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2, 3).....cvvcooeeveeoeeeeeeeeseere 1
2 18144G** VINYL SEAT BACK COVER .....c.oooooeveeeeseeeoeeeeeeeo oo 1
3 74889G01 PLASTIC SEAT BACK COVER (BLACK) .......ocoorveeereeeeseeeeeeeeeeeee 1
4 604916-G** | TWO TONE VINYL SEAT BACK ..........ovvooerereeesseeeesesseesossesseesssssssesssseseesseoons 1
5 71611G* SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 6 - 12) ......o.ocoorreeeereereeeoa. 1
6 71602G** VINYL SEAT BOTTOM COVER .......ooovvoereeeeoeeeeee oo 1
7 71012G01 VINYL TRIM (SEAT BOTTOM) ......oooooveeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeee 1
8 71610G01 SEAT HINGE ....oooooooveoeoeeeeoee oo 2
9 00720G08 SCREW, #12 = 14 X 1" LG w.ooeevoooeeoooeeeeeoeeeeeeseeeeeeeso e 6
10 | 71701G01 HIP RESTRAINT (PASSENGER SIDE)..........orvvveeeerereoeeeeseeeeeeeeereeeeeee 1
1 71702G01 HIP RESTRAINT (DRIVER SIDE) ......oooooooeeeeooeeeeoeeeeeee oo 1
12 | 71204GO01 BOLT, 1/4 = 20 X 7/8" LGr.ovvooomrvveeroeeereeoeeeesoosessessosssseesosesseessssss s 8
13 | 17074G1 RUBBER PAD .......ooooivvoeooeeeeeeoeeeeesoseee e sesseseeeessessesesses s 2
14 | 604912-G** | TWO TONE VINYL SEAT BOTTOM .......ocoommoeiemeeeeeeeeeee e 1
15 | 16705G12 | SCREW, 1/4 = 20 X 1" LG..ovvoooeeeeeoeeeeeeeoeeeeeee e eeeoe oo 4
16 | 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ........ccrrvveeeeeerecseeeeeoessseese 4
17 | 01110G1 WASHER, 1/4" (STAINLESS STEEL) ....ovooooeeveoeeeeeeeeeeeee s 4
18
19 | 71262G03 | SEAT BACK SUPPORT ......o..coimeooeioeeeeeeoeeseeeeeeeeeeeeseeeeeeeeseeeeeeeeeeee e 1
20 | 00715G2 BOLT, 5/16 = 18 X 13/16" LG w....vvveooercveeeoeeeeeeeeeeoeeesseeeeeeeesee e 1
21 | 00438G8 BOLT, 5/16 = 18 X 1" LG covvveoooeeeeeeeeeeeeeeseeeeeeeeeesoeeeeeeeeeeseeee oo 2
22 | 00642G8 WASHER, 5/16" .......oovvoooeeeeeeeeeeeeeeoeeeseeeoeeeseeoe oo eeeeeseeeee oo eeeeeene 2
23 | 11098G6 LOCK NUT, 5/16 = 18 ..o 2
24
25 | 75900G02 | SEAT BACK SUPPORT BRACKET .......coorvvoeeeecreeeeeeeeeeeeseeseeeeeeseoses e 2
26 | 01006G1 BOLT, 3/8 = 16 X 1 1/4" LG ...oooeooooeeeeeeeeee oo 4
27 | 00560G1 WASHER, 3/8" .......ooovvoooeeeeeeoeeeeeee oo eeeeeee e eeee oo 2
28 | 11098G5 LOCK NUT, 3/8 = 16 ..coooevvoeeeceveoeeeeoeeeeseesoees e eesse s 2
29 | 74947G01 BED BUMPER BRACKET .......ovvooeeveeeesseeeeeeseeseeeeseesoesesessee e eesoe e 2
30

Service Parts Manual Page Q-2



STARTER / GENERATOR

1 - Includes Items 2 - 43
‘ ‘ 2 - Includes ltems 3 - 5
( ] 9 - Includes ltems 10 - 13
17 - Includes Items 18 - 23
25 - Includes ltems 26 - 28
32 - Includes Items 33 - 37
40 - Includes ltems 41 - 43

%,
\\§/

\«{4{%/////
7 &
’\“é £

W
N

Iy

Ref Stg 5

Page R-1 Service Parts Manual



STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43).....cccoiiiiiiicrir e 1
2 26870G01 ARMATURE (INCLUDES ITEMS 3 -5) ..o 1
3 26871G01 REAR BALL BEARING ......ooiiiiiii e 1
4 26872G01 FRONT BALL BEARING ... .ooiiiiiiiii e 1
5 26873G01 BEARING HOLDER ..o 1
6
7
8 26875G01 FIELD COIL ..o e e 1
9 26876G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13).......... 2
10 * N U T e 2
11 * LOCK WASHER .....coiiiiiiie ettt 2
12 * WASHER ... e e 2
13 * INSULATOR ..o 1
14 26877G01 POLE CORE SETSCREW........eoiii e 4
15 26878G01 FRONT COVER.... .ottt 1
16 27879G01 REAR COVER ...t 1
17 26880G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)......ccccoiieie 2
18 * TERMINAL ..o 2
19 * INSULATOR ..ottt 2
20 * INSULATOR ..o 2
21 * WASHER ... s 4
22 * LOCK WASHER ... 4
23 * NU T et st e e 4
24
25 26881G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ..........cccceeneee. 1
26 26658G01 BRUSH ... 4
27 26882G01 BRUSH SPRING ...ttt 4
28 26883G01 BRUSH CONNECTOR......cooiiiieiietierie e 2
29
30 26884G01 K Y e e 1

Service Parts Manual



STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 26885G01 PULLEY e 1
32 26886G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * U T e e e e 1
34 * LOCK WASHER ... 1
35 * SCREW .. 3
36 * SCREW e 4
37 * SCREW .. 2
38 26887G01 BRUSH 1 COVER.......i e 3
39 26888G01 BRUSH 2 COVER........eoi e 2
40 26889G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 -43).....cccoeiiiiiiee 2
41 * B O it 2
42 * LOCK WASHER ... ..o 2
43 * WASHER ... 2
44
45
46
47 00938G4 BOLT, 1/2 - 13 X 8" LG .. e 1
48 00560G3 WASHER, 172" e 2
49 00566G3 LOCK WASHER, 172" ... ettt 1
50 00533G1 NUT, 172 - 18 e e e 1
51
52 28617G01 STARTER / GENERATOR ADJUSTER......coiiiie e 1
53 00544G5 JAM NUT, B/8 = 18 ..ottt 1
54 00532G5 NUT, B/8 = 16 . s 1
55 00560G1 WASHER, 3/8" ..o e 1
56 12064G4 PUSH NUT, 5/168" ... .o 1
57
58 26414G01 STARTER / GENERATOR BELT ...ttt 1

Page R-3 Service Parts Manual



STARTER / GENERATOR

[Notes:

Service Parts Manual Page R-4



TRUCK BED, MANUAL LIFT

ice Parts Manual

Serv

Page S-1



TRUCK BED, MANUAL LIFT

Service Parts Manual Page S-2



TRUCK BED, MANUAL LIFT

Part of Truck Bed

Service Parts Manual

Page S-3



TRUCK BED, MANUAL LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72647G01 BED ASSEMBLY (INCLUDES ITEMS 2 -11) ..ooioiiiiieiie e 1
2 72648G01 PLASTIC BED, 36" ... . e 1
3 73454G01 PIVOT SHAF T e e e 2
4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG.....ooiiiiiiieieee e 2
5 72649G01 TAILGATE .o s 1
6 73450G01 BOWED ANGLE ... s 1
7 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL).....cceeciiiiiiierieeeeeen 4
8 73449G01 EXTRUSION CHANNEL ...t 1
9 73455G02 TAILGATE CABLE ... 1
10
11 00415G2 SCREW, 1/4 - 20 X 1 /4" LG ..o 2
12 74821G01 LOAD BED DECAL ...t 1
13 71055G01 RIVET e s 5
14 70113G01 ADJUSTABLE RUBBER BUMPER ... 2
15 11027G1 LOCK NUT, 5/16 = 18 ..ttt e 2
16
17
18 74962G01 BED LATCH .o 1
19 71538G01 LATCH TORSION SPRING.....cociiiiiiiiiieiiie ettt 1
20 71099G02 KEEPER PLATE ... 2
21 71477G02 RETAINER BRACKET ... 1
22 01118G01 SCREW, 1/4 - 20 X 5/8" LG.....ooiieeeeee e 4
23
24 71704G01 HANDLE GRIP ... e 2
25 600110 JACOBSEN NAME PLATE ... . 1
26 600108G01 CUSHMAN NAME PLATE ... 1
27 16816G2 RATCHET FASTENER ..ottt 4
28 71571G01 CLEVIS PIN....i e et 2
29 00571G5 WASHER, 172" s 2
30 21683G1 COTTER PIN ... 2

Service Parts Manual Page S-4



TRUCK BED, MANUAL LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 70291G01 BUSHING ...t eeeeeeee e ee e ee s see e 4
32 | 71569G02 | SPRING CHANNEL .......ocoieeieeeeeeeeeeeeeseeseeeeeeeeeeeeeees e ees e seseeee e esee s eeseeeeseeenees 1
33 | 01118G01 SCREW, 1/4 = 20 X 5/8" LG....oveoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseseesseeeeseesseseseeeseeeesessneed 8
34
35 | 00642G7 WASHER, 178" ... s 8
36
37 | T1537G02 | GAS SPRING ..o eeeeeeeeeees e eeeee e eeeeee e eee e seeee e es e eeeeeeseeeeees 2
38 14443G10 | CLEVIS PIN, 1/2" X 2 27/32" LG ..ooveoeoeeeeeeeeeeeeeeeeeeeeeee e 1
39 14443G12 | CLEVIS PIN, 1/2" X 2 1/4" LG .erveoeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeee e 1
40 | 21683G1 COTTER PIN, oot eeee e eeeee e ees e s es e ee s s ee e ees e sere 2
41 602904 BED TETHER CABLE .....veoveeeeeeeeee e eeeeeeeee e eeeeeeeeeees e seesee e eeseseseeee s 1
42
43 | 71283G02 LIFT BRACKET ..ot eeeeee e eeeee e ees e ee e eeee e es e see s 1
44
45
46
47
48
49
50 | 76423G01 BED FRAME ...t eeee e ee e ees e eeeee e 1
51 00439G2 SCREW, 5/16 = 18 X 1 14" LG....oeeeeeeeeeeeeeeee e eeeeeeeeeees e eeseeeeeeeeeees s eseeens 4
52 | 00642G8 WASHER, 5/18" .....veoeveeeee e eeeeeeeeeeeeeeeeeeeeeeees e es e eeseeeeeeees e eeeeeeeeeeeesee s eeseeeee 8
53 | 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....verevereeeeeeeseeeeeeeeseeeeseeeeseeeseeee 4
54
55 | 00415G6 BOLT, 1/4 = 20 X 1 3/4" LG oot ees e 2
56 | 00642G7 WASHER, 178" ..o eeeee e eee e s ee e 4
57 | 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....veveeeeeeeeeeeeeeeeseseeeeeseeeseeeseeeee 2
58
59
60 | 00462G7 SCREW, 7/16 = 14 X 7/8" LG rrveoreeereeeeeeeeeeeeeee s eeeeeseeeeseeeseee s ee s see s 2

Page S-5 Service Parts Manual



TRUCK BED, MANUAL LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 00734G1 LOCK NUT, 7/16 = 14 oo 2
62
63
64
65
66
67
68

Service Parts Manual Page S-6



TRUCK BED, ELECTRIC LIFT

ice Parts Manual

Serv

Page T-1



TRUCK BED, ELECTRIC LIFT

Actuator may be rotated 90°
on some models

Service Parts Manual Page T-2



TRUCK BED, ELECTRIC LIFT

Part of Truck Bed

Service Parts Manual

Page T-3



TRUCK BED, ELECTRIC LIFT

31 - Includes ltems 32 - 55

Front of Vehicle

BLK from Battery
< "RED from Battery

RED from Actuator Battery Connections

Front of Vehicle

_ To Circuit Breaker and
Toggle Switch

Rear Frame
Member

Ref The 3-3

Service Parts Manual Page T-4



TRUCK BED, ELECTRIC LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72647G01 BED ASSEMBLY (INCLUDES ITEMS 2 - 11) .o 1
2 72648G01 PLASTIC BED, 36" ... e 1
3 73454G01 PIVOT SHAF T e e e 2
4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG.....eoiiiiiiieie e 2
5 72649G01 TAILGATE .o e 1
6 73450G01 BOWED ANGLE ... e 1
7 16705G2 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL)....ccceevviiiiiieeee. 4
8 73449G01 EXTRUSION CHANNEL ...t 1
9 73455G02 TAILGATE CABLE ... 1
10 00415G2 SCREW, 1/4 -20 X1 1/4" LG ..o 4
11
12 71055G01 LOAD BED DECAL ...t 1
13 71055G01 RIVET e s 5
14 70113G01 ADJUSTABLE RUBBER BUMPER ... 2
15 11027G1 LOCK NUT, 5/16 = 18 ..ttt e 2
16
17 600110 JACOBSEN NAME PLATE ... 1
18 600108G01 CUSHMAN NAME PLATE ... 1
19 16816G2 RATCHET FASTENR ...ttt 4
20
21
22 71571G01 CLEVIS PIN... . 2
23 00571G5 WASHER, 172" e 2
24 21683G1 COTTER PIN . 2
25
26 70291G01 BUSHING ... e 4
27 71547G02 OUTRIGGER CHANNEL ...ttt 1
28 0118G01 SCREW, 1/4 - 20 X 5/8" LG.....oeieiiiieeieiee ettt 8
29 00642G7 WASHER, 174" s 8
30

Page T-5 Service Parts Manual



TRUCK BED, ELECTRIC LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QrTy.
31 | 74164G04 | ELECTRIC DUMP KIT (INCLUDES ITEMS 32-  eooovoeoeeeeeeeeeeeeeereeeeeenseeeeeeens 1
32 | 27612G02 | ELECTRIC ACTUATOR .....oociieeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeeeeee s 1
33 | 27613G01 SPACER ... eee e s e 2
34 | 14443G11 CLEVIS PIN, 172" X 1 3/4" LG oo eeeeeeeeee e sese e 1
35 | 21683G1 COTTER PIN, 15/32" X 2 13/18" LG .eerveeeeeeeeeeeeeeeeeeeeeeeeee s e eeseeeeeeeeee 2
36 | 14443G10 | CLEVIS PIN 1/2" X 2 7/8" LG ...veeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e seeeeeeeeeeee e 1
37 | 71283G02 | LIFT BRACKET w..oooooeeeeeeeeeeeeeeeeeeeeeee e eeee e eeeee e ee e eees e eeeeeees e 1
38 | 00462G7 SCREW, 7/16 = 14 X 718" LG eeeeeeeee e 2
39 | 00734G1 LOCK NUT, 7/16 = 14 ..o 2
40
41 | 74165G02 | CIRCUIT BREAKER MOUNTING BRACKET .....oveoovveemeeeeeeeeeeeeeseeseeeseeseeeeseeee 1
42 | 21320G3 CIRCUIT BREAKER, 30 AMP, 12V ....oovooveeeeeeeeeeeeeeseeeeeeeeseeeeseee e 1
43 | 00150G4 SCREW, #10 = 24 X 1/2" LG vveoeveeeeeeeeeeeeeeeee e eeeeeeeeeeeeeeeee e seseeeeeeeeeee 2
44 | 00565G5 LOCK WASHER, #10 +.....c.ooveeeeeeeeeeeee oo eeeeeeeee e eeesee e 2
45 | 00526G3 NUT, #10 = 24 ..o s 2
46 | 25976G14 14 GA WIRE (RED 5:) ..cooveeeeeeeeeeeeseee e ses e eeeee e eesee e 1
47
48 | 27680G01 TOGGLE SWITCH ...t eeeeeee e eees e eeeeeeeeeeseee e eseseeons 1
49
50
51 | 27447G01 TOGGLE GUARD ... eeeeeeeeeee s eee e eeseeeeeee e eeseeeeee 1
52 | 10570G9 RIVET, 1/8" X 11/32" LG (ALUMINUM)........ccovveeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeee 2
53 | 71489G01 WARNING LEBEL .....cooeeeeeeeeeeeeeeeeeeeeeeee e eeee s eeeseeeees e 1
54 | 74163G01 WIRE HARNESS (CONTROL) .....oovereeeeeeeeeeeeeeeseeeeeseee e eeeeeeeeese e 1
55 | 17618G1 WIRE TIE ..o ee e ee e eee s eee s eenee 8
56
57
58
59
60 | 76423G01 BED FRAME .....ooooveooeeeeeeeeeeeeee e eseeeees e eees e eesee s eeesee e 1

Service Parts Manual Page T-6



TRUCK BED, ELECTRIC LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 00439G2 SCREW, 5/16 = 18 X 1 14" LG....oeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeees e eeeeeeeeeeeeees e 2
62 | 00642G8 WASHER, 178" ... eee e eee e 8
63 11098G6 LOCK NUT, 5/16 = 18 ..o eeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeee s eesee e eesee s 4
64
65 | 00415G6 BOLT, 1/4 = 20 X 1 3/4" LG oot 2
66 | 00642G7 WASHER, 178" ... ee e ee e ee e s e e ee e 4
67 | 00891G2 LOCK NUT, 174 = 20 oo eee e s ees e 2

Page T-7 Service Parts Manual



TRUCK BED, ELECTRIC LIFT

Notes:

Service Parts Manual Page T-8



TRUCK BED, REFRESHER

REFRESHER
COOLER
(FRAME MOUNTED)

1 - Includes Items 2 - 22
5 - Includes Items 6 & 7

RefRef 5-2

Page U-1 Service Parts Manual



TRUCK BED, REFRESHER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75738-G01 REFRESHER COOLER (FRAME MOUNTED) (INCLUDES ITEMS 1 - 22) ...... 1
2 75663G01 REFRESHER COOLER INSERT ..o 1
3
4
5 75752-G01 SUPPORT / DECAL ASSEMBLY (INCLUDES ITEMS 21 - 22) ......cc..uveeeeee. 1
6 * REFRESHER FRONT SUPPORT ... 1
7 75751-G01 REFRESHER CAUTION DECAL ......euiiiiiiiiieiiee et ee e 1
8 75672-G01 REFRESHER REAR SUPPORT ..ottt 1
9
10
11
12 00270-G5 BOLT, 5/16 = 18 X 5/8" LG ...ttt 4
13 00559-G8 WASHER, 5/16" ...t a e 10
14 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...ttt 2
15
16
17
18 00440-G4 BOLT, 5/16 = 18 X 2 1/2" LG ..ttt 2
19 11098-G6 LOCK NUT, 5/16 = 18 ..ottt e e e e e 4
20
21
22 75749-G01 HEAT SHIELD ...ttt e e e e e e e e e eeeeas 1

Service Parts Manual Page U-2



WEATHER PROTECTION

Front of Vehicle

S
8,9 DETAIL B

Front of Vehicle ]

Front of Vehicle

: 17
CS b T
3 \ 5
[ — P 8,9
16
DETAIL C 18 DETAIL D

(FRONT) (REAR)

Ref Wea 20-1

Page V-1 Service Parts Manual



WEATHER PROTECTION

Front Top

Strut

Ref Wea 20-2

3-SIDED SOFT
ENCLOSURE

26 - Includes ltems 27 - 28

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

Service Parts Manual

Page V-2



WEATHER PROTECTION

Front of Vehicle

49

Windshield
Retainer

Rubber
Latch

ﬁ 50
57

g

1l
il
4

Front of Vehicle

o

Ref Wea 20-3

Page V-3 Service Parts Manual



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75040G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) ..ottt 1
2 27069G** SUN TOP e 1
3 75045G05 FRONT STRUT ...ttt 1
4 00440G2 BOLT, 5/16 - 18 X2 /4" LG...ooieiieee e 4
5 00905G8 LOCK WASHER, 5/16" ... 4
6 75048G01 SPACER, 172" e 2
7 00570G2 WASHER, 5/16" ... e 6
8 75838G04 REAR STRUT (PASSENGER SIDE) .....cccciiiiiiiiiiiieree e 1
9 75838G03 REAR STRUT (DRIVER SIDE).......cciiiiiiiiiiiiiic e 1
10 00685G7 BOLT, 5/16 - 18 X 1 3/4" LG 4
11 01110G03 WASHER, 5/16" (STAINLESS STEEL)......cccocviiiiiiie e 8
12
13 11098G6 LOCK NUT, 5/16 = 18 ... 4
14 00753G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....ceoiiiiiiiieeee 2
15 00753G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....cceevviiiiriieeieeeen 2
16 01110G01 WASHER, 1/4" (STAINLESS STEEL)......cooiiiiiiieieieceeeeene e 8
17 75051G01 SPACER . 4
18 00891G2 LOCK NUT, 1/4 = 20 ... 4
19 19853G1 END CAP, 1 e 2
20
21 19528G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 - 24)....ooe e 1
22 19496G1 REAR VIEW MIRROR ... 1
23 19502G2 SUPPORT BRACKET .....ctiiiiiiiiiiii ettt e e 1
24 19527G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....ccoooiiiiiiiieiccieee 1
25
26 75367-G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) .ot 1
27 * ENCLOSURE ... ..o 1
28 * VELCRO ...ttt AR
29

Service Parts Manual Page V-4



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30
31 | 71966G01 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) ....vveeeoreereereeseeeeeeee. 1
32 | 71954G01 WINDSHIELD (FULL) (LEXAN) (INCLUDES ITEM 33)....vvooooveereerreersereeens 1
33 | 71963G01 WARNING DECAL ... eeee e eeeeeee e e seseeses s eeesee e 1
34 | EGWHC12 SASH, 26" LG. «.-vveooeeveeeeeeeeeeeeeeeseseeeeeeeeeeeeeseeseeeeseeeeesee e e eeeeeeeeseee e 2
35 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL)...-vveoerveeeeeeereeereresere 2
36 | EGWHG12 WASHER, 1/4" (STAINLESS STEEL)vvvoreoveeeeeeeereeeeeeeeseeeeeseesseeesesessesseens 4
37 | EGWHG13 RUBBER GROMMET .....coovveeeeeeeeeeeeeeeeeeeeeeeseeeseeseeeseseeseseseeeeeeseeeeeseeeeees 2
38 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....vveeeveeeeereeseeeeereseereeeeseeeeee 2
39
40
41
42
43
44 | 71966-G03 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 34 - 38) .o....ovvoeoveeererenrnonn. 1
45 | 71960-GO1 WINDSHIELD (FULL) (INCLUDES ITEM 48).......cooevveeeeeeeseeseeeseeeeesseeeeens 1
46 | 71963G01 WARNING DECAL ... eeeeeeeeseeeeseseeeeseseeseseeeeeeeeeesee e 1
47 | 71966-G04 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 35 - 38) .....vvoorvverereennn. 1
48 | 71961-Go1 WINDSHIELD (SPLIT) .oveoeeeeeeeeeeeeeeeeeeeseeseeeeeeeeessseeeeeseeeseeseeeeseeeeeseseeons 1
49 | EGWHC10 SASH, 12" LG wrveeoeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeee s eeeeseeeeese e e e eeesee e e 2
50
51
52
53
54 | 71966-G02 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 35 - 38) ......vvcrrrrrernne. 1
55 | 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) (INCLUDES ITEM 56).......vecorrveereerrereeee 1
56 | 71963G01 WARNING DECAL w....cooveoeeeeeee e eeeeeeeeseseeseeeeeeeseeeeeeseeeeseeeeeeseeeees 1
57 | EGWHC10 SASH, 12" LG rveoeeeeeeeeeeeeeeeeeeeeeseseeeeeeeeeeeeeseeeeeeseeeeseeeeeeeeeeeesee e e 2

Page V-5 Service Parts Manual



WEATHER PROTECTION

Notes:

Service Parts Manual Page V-6



WHEELS AND TIRES

1 -Includes Items 2, 23, 24

4 - Includes Items 5, 23, 24

7 - Includes Items 8, 23, 24
17 - Includes Items 18, 19, 20

SILVER / GOLD SPOKE HUBCAP
26,27

Ref Whi 17

Page W-1 Service Parts Manual




WHEELS AND TIRES

10 - Includes Items 13, 14, 15
12 - Includes Items 13, 14, 15

Ref Whi 19

Service Parts Manual Page W-2



WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8)

(INCLUDES ITEMS 2, 23, 24) ...ttt AR
2 28764-G01 TIRE (LINKS 18 X 8.5 = 8) .. AR
3
4 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 5, 23, 24) .....ooiiii e AR
5 28764-G03 TIRE (TURF-SAVER 18 X 8.5 - 8) ...ooiiiiiiii e AR
6
7 28842-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 11, 23, 24) ..ottt AR
8 28764-G06 TIRE (USA TRAIL 18.5 X 8.5 - 8) ...eeiiiiiiciie e AR
9
10 74842G03 WHEEL AND TIRE ASSEMBLY, DRIVER SIDE (TRAIL WOLF)

(INCLUDES ITEMS 13, 14, 15) ..o AR
11
12 74842G04 WHEEL AND TIRE ASSEMBLY, PASSENGER SIDE (TRAIL WOLF)

(INCLUDES ITEMS 13, 14, 15) ...eiiiiiiieeee e AR
13 74842G05 TIRE (TRAIL WOLF 20 X 11 = 10) .o AR
14 * WHEEL RIM. ... e AR
15 * VALVE STEM .ottt e AR
16
17 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 18, 19, 20)..{ A/R
18 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) .. AR
19 33678-G02 WHEEL RIM (4 LUG) c..eii ittt AR
20 26482-G01 VALVE STEM ..ot AR
21
22
23 28759-G01 WHEEL RIM (4 LUG) ... AR
24 11657-G2 VALVE STEM ..ottt s AR
25
26 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ....oviiiiiiee e AR
27 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) .....cociiiiiiieii e AR

Page W-3 Service Parts Manual



WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
28

29 14723G1 LUG NUT, 1/2-20 ... e AR
30 74175G01 SPINCLE CAP ...t AR

Service Parts Manual Page W-4



WHEELS AND TIRES

Notes:

Page W-5 Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual



SPECIALTY PRODUCTS

SPECIAL TOOLS.........evieeee PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET26733-G02
CLUTCH PULLER (DRIVE)19779-G2

FLYWHEEL PULLER27111-G01

CURRENT INDICATOR16489-G2

DIGITAL MULTI-METER27481-G01

TUBELESS TIERE REPAIR KIT606009

TIRE PLUGGER REFILL PACK(50/BOX)606831

TOUCH UP PAINT ... PART NO.

PEN 3 OUNCE (89 ML) - HUNTER GREEN28432-G02

PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE28432-G01

PEN 3 OUNCE (89 ML) - WHITE28432-G05

PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW28432-G03

PEN 3 OUNCE (89 ML) - ORANGE28432-G04

PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL28432-G24

PEN 3 OUNCE (89 ML) - OLIVE GREEN28432-G**

PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS)75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW28140-G14

MAINTENANCE PRODUCTS... PART NO.

PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS)28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY27619-G02

E-Z-GO ALLSURFACE CLEANERG606311

E-Z-GO FIBERGLASS/PLASTIC RESTORERG606313

WIND SHIELD AND PLASTIC PROTECTORG606314

Page A-2 Service Parts Manual



SPECIALTY PRODUCTS

64 OZ HANDCLEANERG07636
4 OZ HANDCLEANERG607637

Service Parts Manual Page A-3



SPECIALTY PRODUCTS

Notes:

Page A-4 Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS
AND
ACCESSORIES

Service Parts Manual



OPTIONS / ACCESSORIES

ASHTRAY KIT75109-G04See BODY

BALL HITCH KIT74492-G02See BODY

BUMPER KIT74292-G04See BODY

CAB, W/O DOORS75854-G0*See CAB

CAB SWITCH PANEL74250-G01See CAB

CLEVIS HITCH KIT74492-G06See BODY

DEFROSTER/COOLING FAN74248-G01See CAB

DIFFERENTIAL GUARD72347-G02See REAR AXLE

DOOR SET75856-G0*See CAB

DOOR SET (VINYL)75855-G01See CAB

ELECTRIC DUMP KIT74164-G04See TRUCKBED

GLOVE BOX DOOR75456-G0*See BODY

HOUR METER KIT75114-G02See ELECTRICAL SYSTEM

INSIDE REAR VIEW MIRROR (CAB)27924-G01See WEATHER PROTECTION

REAR VIEW MIRROR KIT19528-G2See WEATHER PROTECTION

SOFT ENCLOSURE75367-G0*See WEATHER PROTECTION

STROBE LIGHT74245-G01See CAB

SUN TOP KIT75040-G0*See WEATHER PROTECTION

TURN SIGNAL KIT75107-G02See ELECTRICAL SYSTEM

GOLD SPOKE WHEEL COVERS19241-G*See WHEELS AND TIRES

SILVER SPOKE WHEEL COVERS19241-G*See WHEELS AND TIRES

WINDSHIELD (FULL) (LEXAN-POLYCARBONATE)71966-G01See WEATHER PROTECTION
WINDSHIELD (SPLIT) (LEXAN-POLYCARBONATE)71966-G02See WEATHER PROTECTION
WINDSHIELD (FULL) (PLEXIGLAS)71966-G03See WEATHER PROTECTION
WINDSHIELD (SPLIT) (PLEXIGLAS)71966-G04See WEATHER PROTECTION
WINDSHIELD WIPER74244-G01See CAB

WORK LIGHTS74247-G01See CAB

WORK LIGHT BAR WITH LIGHTS71323-G01See ELECTRICAL SYSTEM

WORK LIGHT BAR WITH STROBE71323-G02See ELECTRICAL SYSTEM

WORK LIGHT BAR WITH LIGHTS AND STROBE71323-G03See ELECTRICAL SYSTEM

Page B-2 Service Parts Manual



NOTES

Notes:—

Service Parts Manual Page B-3






A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Certified 1ISO 9001 / 1SO 14001 by c ighted Material
opyrighted Materia

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	604710_GMG 23.pdf
	GASOLINE POWERED UTILITY VEHICLES
	MPT® 800
	INDUSTRIAL 800
	COMMANDER™ 280
	HAULER™ 800
	SPORT™ II

	BATTERY PROLONGED STORAGE

	604710_HOW 1.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	ILLUSTRATED PARTS BREAKDOWN
	HOW TO USE THE SERVICE PARTS MANUAL

	604710_sect_A_ACC 23.pdf
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	1 72717G06 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766G1 OVAL RIVET, 3/16" X 3/8" LG 6
	6 27512G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838G1 NYLON BUSHING 3
	9 74432G01 PEDAL PIVOT PIN 1
	10 12064G6 PUSH NUT, 9/32" 1
	11 10386G3 CLEVIS PIN, 5/16" X 1" LG 1
	12 17255G1 TEFLON WASHER, 5/16" 1
	13 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532G4 LOCK NUT, 5/16 - 24 2
	18 72072G01 ACCELERATOR ROD 1
	19 17677G2 SPRING RETAINER 1
	20 73046G01 COMPRESSION SPRING 1
	21 17979G1 ACCELERATOR ROD BUSHING 1
	22 17677G1 SPRING RETAINER 1
	23
	24
	25 72716G01 MICRO SWITCH CAM 1
	26 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 00550G4 LOCK NUT, 5/16 - 24 1
	28 25853G03 PEDAL BOX AND COVER 1
	29 01051G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684G6 SCREW, #8 - 32 X 3/4" LG. 4
	31
	32 25861G01 MICRO SWITCH 1
	33 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313G1 FLEX LOOM (BULK) AR
	36 17618G1 WIRE TIE 2
	37
	38 72713G01 ACCELERATOR CABLE 1
	39
	40 72706G01 ACCELERATOR CABLE BUSHING 1
	41 72707G01 COMPRESSION SPRING 1
	42 25727G02 CUP WASHER 1
	43 00734G5 LOCK NUT, #10 - 32 1
	44
	45 70116G02 ACCELERATOR PEDAL BRACKET 1
	46 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47 70135G01 PEDAL PIVOT COVER 1
	48
	49 72701G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708G01 GOVERNOR ARM 1
	56 26830G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58 11845G3 CLAMP 1
	59 26830G01 LOCK NUT, M8 X 1.25 MM 1
	60
	61 72055G01 ACCELERATOR CABLE BRACKET 1
	62 17618G1 WIRE TIE 1
	63
	64 74457G02 GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705G02 GOVERNOR COVER 1
	66 24880G01 LABEL (WARNING - GOVERNOR) 1
	67 00915G1 BONDED WASHER, 1/4" 2
	68 14601G11 RIVET, 3/16" X 9/16" LG 2
	69
	70 72714G01 THROTTLE CABLE 1
	71 17618G1 WIRE TIE 1

	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES

	604710_sect_B_AIR 6.pdf
	AIR FILTER
	AIR FILTER
	1 75878G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) 1
	2 12547G3 BOLT, M6 X 1MM X 20MM LG 1
	3 00664G7 LOCK WASHER, 1/4" 1
	4 00559G7 WASHER, 1/4" 1
	5 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG 2
	6 00559G7 WASHER, 1/4" 2
	7 14390G4 LOCK NUT, 1/4 - 20 2
	8 14601G11 RIVET 2
	9 00915G1 BONDED WASHER 2
	10 72607G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 15) 1
	11 72598G01 AIR CLEANER CANISTER 1
	12 72599G01 AIR CLEANER COVER 1
	13 72604G01 AIR CLEANER LATCH 2
	14 28462G01 AIR CLEANER DUST COLLECTOR 1
	15 28463G01 AIR CLEANER ELEMENT 1
	16 11391G7 HOSE CLAMP 1
	17 72592G01 HOSE (AIR FILTER TO CARBURETOR) 1
	18 11391G6 HOSE CLAMP 2
	19 26727G01 CARBURETOR GASKET 2
	20 74498G02 CHOKE / THROTTLE BRACKET 1
	21 604117 CHOKE / THROTTLE COVER 1
	22 72591G01 CARBURETOR ADAPTER 1
	23 72151G01 PCV HOSE 1
	24 23726G11 CARBURETOR MOUNTING SPACER 4
	25 00664G7 WASHER, 1/4" 2
	26 13632G1 NUT, M6 X 1 4
	27 72605G01 CARBURETOR BAFFLE 1
	28 72514G01 STUD 2
	29 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM 2


	604710_sect_C_BOD 23.pdf
	BODY
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23 71468G** COWL 1
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 604659 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 71844G01 SEAT WRAP PANEL 1
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 71259G01 SIDE PANEL (DRIVER SIDE) 1
	98 71259G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	118
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	604710_sect_D_BRM 23.pdf
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING, S.S. 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 2
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 X 1 7/32" 4
	103
	104
	105 21830G1 OUTER BRAKE DRUM WASHER 2
	106 00518G8 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP 2
	109
	110 72036G03 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 72036G04 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112
	113
	114 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 115 - 116) 2
	115 * BRAKE DRUM 1
	116 19862G2 LUG BOLT, 1/2 - 20 X 1 5/8" 4

	BRAKES
	BRAKES
	BRAKES

	604710_sect_E_BRH 23.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 74724G01 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835G1 WASHER, TEFLON, 3/8" 2
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 10386G3 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G01 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724G01 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258G02 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 20835G1 WASHER, TEFLON, 3/8" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730G01 FOUR LINK ROD 2
	85 01084G01 LOCK NUT, M10-1.25 4
	86 74736G01 BRAKE LINE 1
	87 01038G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875G01 WIRE RETAINER 2
	89 602288 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 91, 97 - 104) 1
	90 602281 SPINDLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 91, 97 - 103, 105) 1
	91 74948G01 FRONT DISC HUB ASSEMBLY (INCLUDES ITEMS 92 - 96) 1
	92 25146G1 GREASE SEAL 1
	93 74995G01 DISC BRAKE HUB 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 50892G1 BEARING RACE 2
	97 12093G1 SLOTTED NUT 1
	98 70648-G01 FLANGED BEARING 1
	99 00565-G8 WASHER, 3/8" 2
	100 00426-G6 BOLT, 3/8 - 16 X 3/4" LG 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 602158 DISC BRAKE SPINDLE, PASSENGER SIDE 1
	105 602176 DISC BRAKE SPINDLE, DRIVER SIDE 1
	106 74733G01 CALIPER, PASSENGER SIDE 1
	107 74733G02 CALIPER, DRIVER SIDE 1
	108
	109 70745G01 KINGPIN TUBE 2
	110 70754G01 THRUST WASHER 2
	111 00560G3 WASHER, 1/2" 4
	112 14390G6 LOCKNUT, 1/2 - 13 2
	113 00407G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838G1 NYLON BUSHING 1
	118 10386G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753G01 UPPER ACTUATOR PIVOT 1
	120 70581G02 ACETAL BUSHING 4
	121 74711G01 SHOULDER BOLT 1
	122 00560G3 WASHER, 1/2" 1
	123 13437G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 FLANGED LOCKNUT, 5/16 - 18 2
	126 74742G01 MASTER CYLINDER 1
	127 74703G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098G5 LOCKNUT, 3/8 - 16 1
	129 00679G1 WASHER, 3/8" STAINLESS 1
	130 74707G01 LOWER ACTUATOR PIVOT 1
	131 10385G4 CLEVIS YOKE 1
	132 74873G01 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038G01 SCREW, 1/4 -20 SWAGEFORM 4
	134
	135 00414G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387G3 COTTER PIN, 3/32 X 3/4 2
	139 20835G1 WASHER, NYLON 1
	140 17838G1 NYLON BUSHING 2
	141 74865G01 ACTUATOR LINKAGE 1
	142 00771G5 WASHER, 3/8" 1
	143 74917G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	604710_sect_F_CAB 23.pdf
	CAB
	1 75854G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. 1
	2
	3 75855G01 VINYL DOOR KIT 1
	4 75856G** STEEL DOOR KIT 1

	CAB

	604710_sect_G_CAC 2.pdf
	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE
	1 72840G01 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 15) 1
	2 72840G03 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 4 - 16) 1
	3 26646G06 MAIN JET (#80) 1
	4 26649G05 PILOT JET (#46) 1
	5 26841G01 PLUG 1
	6 72306G01 GASKET 1
	7 72578G01 NEEDLE VALVE 1
	8 26648G01 FLOAT 1
	9 26840G01 FLOAT PIN 1
	10 26843G01 FLOAT BOWL GASKET 1
	11 26844G01 FLOAT CHAMBER 1
	12 26839G01 BOWL SCREW 1
	13 26838G01 BOWL GASKET 1
	14 72579G01 DRAIN SCREW 1
	15 26650G01 VENT TUBE 1
	16 26646G29 MAIN JET (#85) 1
	17
	18
	19
	20 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	21 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	22
	23
	24 26726G01 CARBURETOR MOUNT GASKET 2
	25 603871 CARBURETOR SHIELD (FOR FUJI 295 ENGINE) 1
	26 72854G01 CARBURETOR INSULATOR 1
	27 26726G01 CARBURETOR MOUNT GASKET (FOR FUJI 295 ENGINE) 1
	28
	29 25693G04 CHOKE CABLE (22 1/4" LG WITH NUTS) 1
	30
	31
	32 00568G4 LOCK WASHER, 9/16" 1
	33 00545G4 JAM NUT, 9/16 - 18 1
	34 72155G01 RETAINER 1
	35 72154G01 CHOKE CABLE ADAPTER 1
	36 00544G4 JAM NUT, 5/16 - 24 2

	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE

	604710_sect_H_CLT 21.pdf
	CLUTCH
	CLUTCH
	1 26952G01 DRIVE CLUTCH 1
	2
	3 00473G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566G2 LOCK WASHER, 7/16" 1
	5 25757G1 PILOT WASHER 1
	6
	7 26301G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979G01 SCREW, #10 - 24 X 7/8" LG 3
	10 72324G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600G1 SPACER 1
	13 26304G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565G8 LOCK WASHER, 5/16" 4
	19 25756G1 RETAINING WASHER 1
	20 72328G01 DRIVE BELT (SEVERE DUTY) 1


	604710_sect_I_DSL 23.pdf
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	1 72721G05 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 74456G02 DIRECTION SELECTOR BRACKET WITH BUSHING 1
	3 70233G01 DIRECTION SELECTOR SHAFT 1
	4 72738G01 DIRECTION SELECTOR CAM 1
	5 14390G1 LOCK NUT, 3/8 - 24 1
	6
	7
	8 72724G01 NEUTRAL LOCK PIN 1
	9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729G01 NEUTRAL LOCK LATCH 1
	11 00734G2 LOCK NUT, 1/4 - 28 1
	12 28574G01 EXTENSION SPRING 1
	13 72732G01 BALL STUD 1
	14 00734G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22
	23
	24 73290G03 REVERSE WARNING BUZZER 1
	25 01063G01 SCREW, #6 - 32 X 3/8" LG 2
	26 25978G345 18 GA WIRE (RED 7") 1
	27
	28
	29 602891 SHIFTER CABLE 1
	30 25727G01 CUP WASHER 4
	31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 74455G01 SHIFTER ARM WITH BUSHING 1
	33 00734G5 LOCK NUT, #10 - 32 1
	34
	35
	36 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205G01 DIRECTION SELECTOR HANDLE 1
	44 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45
	46
	47 31539G1 WIRE TIE 1
	48 01072G01 CABLE CLIP 2

	DIRECTION SELECTOR

	604710_sect_J_ELE 23.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 72865G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) 1 1
	2 26707G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 72871G01 SCREW AND WASHER ASSEMBLY 2
	8
	9
	10
	11
	12
	13 25887G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682G1 TERMINAL COVER 3
	15
	16
	17
	18 24775G* BATTERY, 12V 1
	19 00962G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101G02 BATTERY HOLD DOWN 1
	24 00438G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565G8 LOCK WASHER, 5/16" 1
	26 01110G03 WASHER, 5/16" (STAINLESS STEEL) 1
	27
	28
	29 27044G03 GROUND CABLE 1
	30 25976G19 14 GA WIRE (BLACK, 6") 1
	31 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027G1 LOCK NUT, 5/16 - 18 2
	33 26676G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) 1
	38
	39
	40 17618G1 WIRE TIE AR
	41
	42 73049G01 COVER 1
	43 16469G1 WASHER, 1/4" 1
	44 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) 1
	48 73057G01 BRACKET 1
	49 27739G01 VOLTAGE REGULATOR 1
	50 27153G01 SOLENOID 1
	51 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872G01 IGNITOR (EH292C & EH352C ENGINES) 1
	57 00414G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446G01 FASTON TAB, 90˚ 2
	63 00565G5 LOCK WASHER, #10 2
	64 00526G4 NUT, #10 - 32 2
	65
	66
	67 25978G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 600418G01 FUSE HOLDER ASSEMBLY, SEALED 1
	70 00565G8 LOCK WASHER, 5/16" 2
	71 00544G4 JAM NUT, 5/16 - 24 2
	72 25972G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73
	74
	75 22674G1 FUSE BLOCK 1
	76 01041G01 RIVET, 5/32" X 3/8" LG 2
	77 18392G1 15 AMP FUSE 3
	78
	79 32860G1 HORN (INCLUDES ITEM 80, 81) 1
	80 * MOUNTING BRACKET 1
	81 * HEX NUT 1
	82 00414G5 BOLT, 1/4 - 20 X 5/8" LG 1
	83 00559G8 WASHER, 5/16" 1
	84 14390G4 LOCK NUT, 1/4 - 20 1
	85
	86
	87
	88
	89 17318G1 HORN SWITCH 1
	90 17318G2 HORN SWITCH CAP AND NUT 1
	91 27068G01 HORN SWITCH BOOT 1
	92 19233G1 HORN SWITCH LABEL 1
	93 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	94
	95
	96
	97
	98
	99
	100
	101
	102
	103
	104
	105
	106 22523G1 HEADLIGHT (INCLUDES ITEM 107) (LX / SE) 2
	107 00906G6 SCREW, #10 - 16 X 1" LG 2
	108 74337G01 HEADLIGHT JUMPER 2
	109
	110 20570G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 111 - 116) 2
	111 20574G3 TURN SIGNAL LIGHT 1
	112 00660G7 WASHER, 1/4" 1
	113 20606G1 WIRE ASSEMBLY 1
	114 00567G7 LOCK WASHER, 1/4" 1
	115 00532G1 NUT, 1/4 - 20 1
	116 18995G1 PUSH-ON MALE TERMINAL 1
	117 20574G4 LENS, AMBER 1
	118 00118G5 SCREW, #6 - 18 X 5/8" LG 2
	119 74056G01 TURN SIGNAL JUMPER, RED/BLACK (DRIVER SIDE) 1
	120 74056G02 TURN SIGNAL JUMPER, GREEN/BLACK (PASSENGER SIDE) 1
	121
	122
	123 32739G2 TAILLIGHT ASSEMBLY (COMPLETE) 2
	124
	125
	126 17867G1 TURN SIGNAL SWITCH (WITH MTG HARDWARE) (INCLUDES ITEM 127) 1
	127 21640G1 TURN SIGNAL FLASHER 1
	128 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	129 17618G1 WIRE TIE 2
	130 20965G3 STEERING COLUMN COVER 1
	131
	132 72228G01 WIRE HARNESS (ACCESSORY) 1
	133
	134 17421G1 IGNITION SWITCH KIT (W/O LIGHTS - STANDARD - INC ITEMS 135 - 135) 1
	135 18602G1 IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	136 00568G6 LOCK WASHER, 3/4" 1
	137 17137G1 FACE NUT, 3/4 - 20 1
	138 17063G1 IGNITION KEY 1
	139 18027G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVDUALLY KEYED) 1
	140 33639G** IGNITION SWITCH (WITH LIGHTS) 1
	141 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	142
	143
	144 601015 PLATE (IGNITION SWITCH ONLY) 1
	145 71181G02 LABEL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS 1
	146 71181G01 LABEL (IGNITION SWITCH ONLY) WITH HEADLIGHTS 1
	147
	148
	149 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	150 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	151 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	152 21553G1 FUEL GAUGE 1
	153 23474G1 INDICATOR LIGHT 1
	154 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	155 25978G122 18 GA WIRE (RED 6") 1
	156
	157
	158
	159
	160
	161
	162
	163
	164
	165 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	166
	167
	168 74444G** CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET) (INCLUDES ITEMS 169 - 172) 1
	169 71077G03 CONSOLE INSERT PLATE 1
	170 35966G** LABEL (CONSOLE INSERT PLATE) 1
	171 71078G01 POWER OUTLET (12 VOLT) 1
	172 14601G10 RIVET, 5/32" X 7/16" LG 2
	173 33623G01 DRIVE RIVET, 5/32" X 5/16" LG 3
	174 71081G01 WIRE HARNESS (POWER OUTLET) 1
	175
	176
	177 75114G02 HOUR METER KIT (INCLUDES ITEMS 178 - 182) 1
	178 21573G1 HOUR METER ASSEMBLY 1
	179 74019G02 HOUR METER BRACKET 1
	180 00379G4 SCREW, #10 - 24 X 1/2" LG 2
	181 14390G10 LOCK NUT, #10 - 24 2
	182 75117G01 WIRE HARNESS (HOUR METER) 1
	183
	184
	185
	186
	187
	188
	189
	190
	191
	192
	193
	194 71323G01 WORK LIGHT BAR WITH LIGHTS (INCLUDES ITEMS 198 - 204, 206) 1
	195 71323G02 WORK LIGHT BAR WITH STROBE LIGHT (INCLUDES ITEMS 198 - 206) 1
	196 71323G03 WORK LIGHT BAR WITH LIGHTS AND STROBE (INCLUDES ITEMS 197-203, 205, 206) 1
	197 73522G05 CONSOLE INSERT PLATE 1
	198 75838G03 STRUT (DRIVER SIDE) 1
	199 75838G04 STRUT (PASSENGER SIDE) 1
	200 75346G01 WIRE HARNESS (WORK LIGHT) 1
	201 71294G02 BRACE 1
	202 71293G02 COVER PLATE 1
	203 75347G01 SWITCH HARNESS 1
	204 73522-04 CONSOLE INSERT PLATE 1
	205 33201G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) 1
	206 75365G01 HARDWARE KIT (INCLUDES ITEMS 207 - 215) 1
	207 00685G7 BOLT, 5/16 - 18 X 1 3/4" LG 6
	208 00660G8 WASHER, 5/16" 12
	209 15121G1 WASHER, 3/8" X 1 1/4" 2
	210 01109G01 LOCK NUT, 5/16 - 18 4
	211 00918G3 ACORN NUT, 5/16 - 18 2
	212 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	213 20367G1 GROMMET 2
	214 16705G3 SCREW, 1/4 - 20 X 3/4" LG 2
	215 14390G4 LOCK NUT, 1/4 - 20 2
	216
	217
	218 20383G2 WORK LIGHT KIT (INCLUDES ITEMS 219 - 224) 1
	219 20209G2 WORK LIGHT (RECTANGULAR) 2
	220 00566G3 LOCK WASHER, 1/2" 2
	221 00533G1 NUT, 1/2 - 13 2
	222 17317G1 LIGHT SWITCH 1
	223 17902G1 TAB ADAPTER 1
	224 20053G1 16 GA WIRE (RED 5 3/8") 1
	225
	226 20385G3 STROBE LIGHT KIT (INCLUDES ITEMS 227 - 232) 1
	227 20394G4 STROBE LIGHT 1
	228 00379G4 SCREW, #10 - 24 x 1/2" LG 3
	229 14390G10 LOCK NUT, #10 - 24 3
	230 17317G1 LIGHT SWITCH 1
	231 17902G1 TAB ADAPTER 1
	232 20053G1 16 GA WIRE (RED 5 3/8") 1
	233
	234
	235 20271G10 HOLE PLUG 1

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	604710_sect_K_EMF 2new.pdf
	ENGINE AND MUFFLER
	ENGINE AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2 72846G02 ENGINE (EH35C) (INCLUDES ITEMS 3-6, 10-20) 1
	3 26626G01 TIMING BELT 1
	4 72908G01 TIMING BELT COVER 1
	5 26631G01 TIMING BELT COVER GROMMET 1
	6 26678G01 BOLT, M6 X 1 X 12 MM LG 4
	7
	8 72885G01 IGNITION COIL BRACKET 1
	9 25523G5 SPARK PLUG (NGK FR2A-D) 2
	10 72869G01 IGNITION COIL BRACKET 1
	11 72867G01 SPARK PLUG (NGK BPR5ES) 2
	12 72848G01 VALVE COVER 1
	13 72876G01 VALVE COVER GASKET 1
	14 26676G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601G01 OIL FILLER CAP 1
	16 26720G01 OIL FILLER 'O' RING 1
	17 26591G01 OIL FILTER 1
	18 26710G01 OIL FILTER 'O' RING 1
	19 26680G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829G01 MUFFLER 1
	24 25531G1 EXHAUST GASKET 1
	25 72851G01 NUT, M8 X 1.25MM 2
	26 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565G8 LOCK WASHER, 5/16" 1
	29 00642G8 WASHER, 5/16" 1


	604710_sect_L_EMT 2.pdf
	ENGINE MOUNTING
	ENGINE MOUNTING
	1 72010G01 FRONT ENGINE MOUNT 1
	2 72011G01 REAR ENGINE MOUNT 1
	3 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	4 00566G2 LOCK WASHER, 7/16" 4
	5 00922G3 WASHER, 7/16" 4
	6
	7
	8 00428G6 BOLT, 3/8 - 16 X 2 3/4" LG 2
	9 72016G01 SPACER 2
	10 70269G02 CROSSMEMBER BRACE 1
	11 72044G02 MOUNT BRACKET 1
	12 00643G1 WASHER, 3/8" 2
	13 11098G5 LOCK NUT, 3/8 - 16 2
	14 00438G7 BOLT, 5/16 - 18 X 7/8" LG 2
	15 01110G03 WASHER, 5/16" (STAINLESS STEEL) 2
	16 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	17
	18 72051GO2 WASHER, 2 1/2" OD X 25/64" ID S 9/64" 1
	19 00430G4 BOLT, 3/8 - 16 X 4 1/2" LG 1
	20 15121G1 WASHER, 3/8" 1
	21 72050G01 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" 4
	22 72051G01 WASHER, 2 1/2" OD X 41/64" ID X 9/64" 2
	23 72015G01 ISOLATION MOUNT 1
	24 72051G02 WASHER, 3/8" 1
	25 11098G5 LOCK NUT, 3/8 - 16 1
	26
	27
	28 72719G03 ENGINE GUARD 1
	29 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	30 00566G2 LOCK WASHER, 7/16" 4
	31 00922G3 WASHER, 7/16" 4
	32
	33
	34 00439G1 BOLT, 5/16 - 18 X 1 1/8" LG 1
	35 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	36
	37
	38 72035G01 'U' BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG 2
	39 00922G3 WASHER, 7/16" 4
	40 00734G1 LOCK NUT, 7/16 - 14 4

	ENGINE MOUNTING
	ENGINE MOUNTING

	604710_sect_M_FSS 21.pdf
	FRONT SUSPENSION/STEERING
	1 602512 FRONT AXLE 1
	2 602513 FRONT AXLE 1
	3 602327 FRONT AXLE 1
	4 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 5 - 11) 1
	5 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	6 25146G1 GREASE SEAL 1
	7 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	8 70895G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	10 12093G1 SLOTTED NUT, 1 - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 12091G2 SPINDLE CAP 2
	13
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 6 - 11, 15) 1
	15 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24 76418G01 SHOCK ABSORBER 2
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 WIRE TIE 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 4
	32
	33 70989G03 LEAF SPRING (HEAVY DUTY) 2
	34 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 2
	37 00734G1 LOCK NUT, 7/16 - 14 9
	38 00463G6 BOLT, 7/16 - 14 X 1 3/4" LG 9
	39 70964G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 41, 43 - 45, 48, 49) 1
	40 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 45, 48 - 53) 1
	41 70694G01 RACK EXTENSION 1
	42 74602G01 RACK EXTENSION 1
	43 * JAM NUT, 1/2 - 20 1
	44 70675G01 RACK BOOT 1
	45 12416G2 WIRE TIE 1
	46 11391G8 HOSE CLAMP 1
	47
	48 70638G01 PINION SEAL 1
	49 70695G01 RACK BALL JOINT (INCLUDES ITEMS 50 & 51) 1
	50 50641G1 RUBBER BOOT 1
	51 50209G2 SLOTTED NUT, 7/16 - 20 1
	52 10387G2 COTTER PIN, 3/32" X 1" LG 1
	53 10389G3 GREASE FITTING, STRAIGHT 1
	54
	55 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	56 01068G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	57 70667G02 SPACER 2
	58 70667G03 SPACER (SHORT) 1
	59 00532G7 NUT, 7/16 - 14 1
	60 00560G2 FLAT WASHER, 7/16" 4
	61 00734G1 LOCK NUT, 7/16 - 14 3
	62
	63
	64 70607G01 STEERING SHAFT 1
	65
	66 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) 1
	67 70610G03 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	70
	71 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) 1
	72 70610G04 STEERING COLUMN 1
	73 28569G01 STEERING COLUMN BUSHING 1
	74 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	75
	76 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	77 00879G1 WASHER, 3/8" 4
	78
	79 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81) 1
	80 01055G01 BOLT, M8 X 1 1/4" LG 2
	81 00565G8 LOCK WASHER, 5/16" 2
	82
	83 70751G01 RETAINING RING (INTERNAL) 1
	84 70888G01 RETAINING RING (EXTERNAL) 1
	85 15112G1 BALL BEARING 1
	86 70887G01 WAVE WASHER 1
	87 602980 STEERING WHEEL 1
	88 71147G01 STEERING WHEEL COVER 1
	89 74815G01 LABEL (E-Z-GO) 1
	90 74954G01 LABEL (CUSHMAN) 1
	91
	92 71950-G01 CLIPBOARD 1
	93
	94 14390-G2 LOCK NUT, 5/8 - 18 1
	95 28909-G01 LABEL (JACOBSEN) 1
	96
	97 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 100 - 104)
	98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99 - 103) 1
	99 70897G02 THREADED ROD (24" LG) 1
	100 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	101 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	102 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	103 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	104 74603G01 THREADED ROD (27" LG) 1
	105 00734-G1 LOCK NUT, 7/16 - 14 2

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	604710_sect_N_FSY 2.pdf
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22 12902G1 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM

	604710_sect_O_RAX 23.pdf
	REAR AXLE
	1 72715-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) 1
	2
	3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2
	5 * BOLT, M8 X 1.25 X 146 MM LG 2
	6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	7 72269-G01 FLANGE NUT, M8 X 1.25 MM 12
	8 26768-G01 OIL CHECK PLUG 1
	9 26769-G01 GASKET, 8 MM 1
	10 26770-G01 OIL DRAIN PLUG 1
	11 26771-G01 GASKET, 14 MM 1
	12 26772-G01 OIL FILLER PLUG 1
	13 26761-G01 INPUT SHAFT SEAL 1
	14 26762-G01 SHIFTER SHAFT SEAL 1
	15 72259-G01 AXLE SHAFT SEAL 2
	16
	17 72115-G01 AXLE TUBE (DRIVER SIDE) 1
	18 72116-G01 AXLE TUBE (PASSENGER SIDE) 1
	19 72056-G01 AXLE SHAFT (DRIVER SIDE) 1
	20 72057-G01 AXLE SHAFT (PASSENGER SIDE) 1
	21 26814-G01 RETAINING RING 4
	22 26811-G01 BALL BEARING 2
	23 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	24
	25
	26 72017-G02 AXLE BRACKET 1
	27 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	28 75048-G01 SPACER, 1/2" 1
	29
	30
	31 72347-G02 DIFFERENTIAL GUARD KIT (INCLUDES ITEMS 32 - 33) 1
	32 72349-G02 DIFFERENTIAL GUARD 1
	33 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2

	REAR AXLE
	REAR AXLE
	REAR AXLE

	604710_sect_P_RSP 23.pdf
	REAR SUSPENSION
	REAR SUSPENSION
	1 74345G03 LEAF SPRING 2
	2 72028G01 ISOMOUNT BASE PLATE 2
	3 72117G01 ISOMOUNT BUSHING 2
	4 72037G01 ISOMOUNT CAP 2
	5 72618G01 ‘U’ BOLT, 3/8 - 16 4
	6 00560G1 WASHER, 3/8" 8
	7 11098G5 LOCK NUT, 3/8 - 16 8
	8
	9 70291G01 FLANGED BUSHING 4
	10 14158G1 SHOULDER BOLT, 3/8 - 16 x 3 1/4" LG 2
	11 12262G1 LOCK NUT, 3/8 - 16 2
	12
	13 00665G9 BOLT, 3/8 - 16 X 3 1/2" LG 4
	14 70290G01 SHACKLE PLATE 4
	15 70291G01 FLANGED BUSHING 8
	16 70289G02 SPACER 4
	17 11098G5 LOCK NUT, 3/8 - 16 4
	18 604961 SHACKLE PLATE 4
	19 70248G01 SHOCK ABSORBER 2
	20 10435G1 SHOCK ABSORBER WASHER 8
	21 10194G1 RUBBER BUSHING 8
	22 00532G6 NUT, 3/8 - 24 4
	23 10044G01 VINYL CAP 4
	24
	25 74207G03 LEAF SPRING 2


	604710_sect_Q_SEA 23.pdf
	SEATING
	1 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2, 3) 1
	2 18144G** VINYL SEAT BACK COVER 1
	3 74889G01 PLASTIC SEAT BACK COVER (BLACK) 1
	4
	5 71611G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 6 - 12) 1
	6 71602G** VINYL SEAT BOTTOM COVER 1
	7 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 SCREW, #12 - 14 X 1" LG 6
	10 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	11 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	12 71204G01 BOLT, 1/4 - 20 X 7/8" LG 8
	13 17074G1 RUBBER PAD 2
	14
	15 16705G12 SCREW, 1/4 - 20 X 1" LG 4
	16 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	17 01110G1 WASHER, 1/4" (STAINLESS STEEL) 4
	18
	19 71262G03 SEAT BACK SUPPORT 1
	20 00715G2 BOLT, 5/16 - 18 X 13/16" LG 1
	21 00438G8 BOLT, 5/16 - 18 X 1" LG 2
	22 00642G8 WASHER, 5/16" 2
	23 11098G6 LOCK NUT, 5/16 - 18 2
	24
	25 75900G02 SEAT BACK SUPPORT BRACKET 2
	26 01006G1 BOLT, 3/8 - 16 X 1 1/4" LG 4
	27 00560G1 WASHER, 3/8" 2
	28 11098G5 LOCK NUT, 3/8 - 16 2
	29 74947G01 BED BUMPER BRACKET 2
	30

	SEATING

	604710_sect_R_STG 5.pdf
	STARTER / GENERATOR
	STARTER / GENERATOR
	STARTER / GENERATOR
	1 27065G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) 1
	2 26870G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871G01 REAR BALL BEARING 1
	4 26872G01 FRONT BALL BEARING 1
	5 26873G01 BEARING HOLDER 1
	6
	7
	8 26875G01 FIELD COIL 1
	9 26876G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) 2
	10 * NUT 2
	11 * LOCK WASHER 2
	12 * WASHER 2
	13 * INSULATOR 1
	14 26877G01 POLE CORE SETSCREW 4
	15 26878G01 FRONT COVER 1
	16 27879G01 REAR COVER 1
	17 26880G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) 2
	18 * TERMINAL 2
	19 * INSULATOR 2
	20 * INSULATOR 2
	21 * WASHER 4
	22 * LOCK WASHER 4
	23 * NUT 4
	24
	25 26881G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) 1
	26 26658G01 BRUSH 4
	27 26882G01 BRUSH SPRING 4
	28 26883G01 BRUSH CONNECTOR 2
	29
	30 26884G01 KEY 1
	31 26885G01 PULLEY 1
	32 26886G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) 1
	33 * NUT 1
	34 * LOCK WASHER 1
	35 * SCREW 3
	36 * SCREW 4
	37 * SCREW 2
	38 26887G01 BRUSH 1 COVER 3
	39 26888G01 BRUSH 2 COVER 2
	40 26889G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) 2
	41 * BOLT 2
	42 * LOCK WASHER 2
	43 * WASHER 2
	44
	45
	46
	47 00938G4 BOLT, 1/2 - 13 X 8" LG 1
	48 00560G3 WASHER, 1/2" 2
	49 00566G3 LOCK WASHER, 1/2" 1
	50 00533G1 NUT, 1/2 - 13 1
	51
	52 28617G01 STARTER / GENERATOR ADJUSTER 1
	53 00544G5 JAM NUT, 3/8 - 16 1
	54 00532G5 NUT, 3/8 - 16 1
	55 00560G1 WASHER, 3/8" 1
	56 12064G4 PUSH NUT, 5/16" 1
	57
	58 26414G01 STARTER / GENERATOR BELT 1

	STARTER / GENERATOR

	604710_sect_S_TBM 21.pdf
	1 72647G01 BED ASSEMBLY (INCLUDES ITEMS 2 -11) 1
	2 72648G01 PLASTIC BED, 36" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 72649G01 TAILGATE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449G01 EXTRUSION CHANNEL 1
	9 73455G02 TAILGATE CABLE 1
	10
	11 00415G2 SCREW, 1/4 - 20 X 1 1/4" LG 2
	12 74821G01 LOAD BED DECAL 1
	13 71055G01 RIVET 5
	14 70113G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962G01 BED LATCH 1
	19 71538G01 LATCH TORSION SPRING 1
	20 71099G02 KEEPER PLATE 2
	21 71477G02 RETAINER BRACKET 1
	22 01118G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704G01 HANDLE GRIP 2
	25 600110 JACOBSEN NAME PLATE 1
	26 600108G01 CUSHMAN NAME PLATE 1
	27 16816G2 RATCHET FASTENER 4
	28 71571G01 CLEVIS PIN 2
	29 00571G5 WASHER, 1/2" 2
	30 21683G1 COTTER PIN 2
	31 70291G01 BUSHING 4
	32 71569G02 SPRING CHANNEL 1
	33 01118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34
	35 00642G7 WASHER, 1/4" 8
	36
	37 71537G02 GAS SPRING 2
	38 14443G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443G12 CLEVIS PIN, 1/2" X 2 1/4" LG 1
	40 21683G1 COTTER PIN, 2
	41 602904 BED TETHER CABLE 1
	42
	43 71283G02 LIFT BRACKET 1
	44
	45
	46
	47
	48
	49
	50 76423G01 BED FRAME 1
	51 00439G2 SCREW, 5/16 - 18 X 1 1/4" LG 4
	52 00642G8 WASHER, 5/16" 8
	53 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	54
	55 00415G6 BOLT, 1/4 - 20 X 1 3/4" LG 2
	56 00642G7 WASHER, 1/4" 4
	57 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	58
	59
	60 00462G7 SCREW, 7/16 - 14 X 7/8" LG 2
	61 00734G1 LOCK NUT, 7/16 - 14 2
	62
	63
	64
	65
	66
	67
	68
	TRUCK BED, MANUAL LIFT
	TRUCK BED, MANUAL LIFT
	TRUCK BED, MANUAL LIFT
	TRUCK BED, MANUAL LIFT
	TRUCK BED, MANUAL LIFT
	TRUCK BED, MANUAL LIFT

	604710_sect_T_TBE 23.pdf
	TRUCK BED, ELECTRIC LIFT
	TRUCK BED, ELECTRIC LIFT
	TRUCK BED, ELECTRIC LIFT
	TRUCK BED, ELECTRIC LIFT
	TRUCK BED, ELECTRIC LIFT
	1 72647G01 BED ASSEMBLY (INCLUDES ITEMS 2 - 11) 1
	2 72648G01 PLASTIC BED, 36" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 72649G01 TAILGATE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	8 73449G01 EXTRUSION CHANNEL 1
	9 73455G02 TAILGATE CABLE 1
	10 00415G2 SCREW, 1/4 - 20 X 1 1/4" LG 4
	11
	12 71055G01 LOAD BED DECAL 1
	13 71055G01 RIVET 5
	14 70113G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027G1 LOCK NUT, 5/16 - 18 2
	16
	17 600110 JACOBSEN NAME PLATE 1
	18 600108G01 CUSHMAN NAME PLATE 1
	19 16816G2 RATCHET FASTENR 4
	20
	21
	22 71571G01 CLEVIS PIN 2
	23 00571G5 WASHER, 1/2" 2
	24 21683G1 COTTER PIN 2
	25
	26 70291G01 BUSHING 4
	27 71547G02 OUTRIGGER CHANNEL 1
	28 0118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	29 00642G7 WASHER, 1/4" 8
	30
	31 74164G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 32- 1
	32 27612G02 ELECTRIC ACTUATOR 1
	33 27613G01 SPACER 2
	34 14443G11 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	35 21683G1 COTTER PIN, 15/32" X 2 13/16" LG 2
	36 14443G10 CLEVIS PIN 1/2" X 2 7/8" LG 1
	37 71283G02 LIFT BRACKET 1
	38 00462G7 SCREW, 7/16 - 14 X 7/8" LG 2
	39 00734G1 LOCK NUT, 7/16 - 14 2
	40
	41 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	42 21320G3 CIRCUIT BREAKER, 30 AMP, 12V 1
	43 00150G4 SCREW, #10 - 24 X 1/2" LG 2
	44 00565G5 LOCK WASHER, #10 2
	45 00526G3 NUT, #10 - 24 2
	46 25976G14 14 GA WIRE (RED 5:) 1
	47
	48 27680G01 TOGGLE SWITCH 1
	49
	50
	51 27447G01 TOGGLE GUARD 1
	52 10570G9 RIVET, 1/8" X 11/32" LG (ALUMINUM) 2
	53 71489G01 WARNING LEBEL 1
	54 74163G01 WIRE HARNESS (CONTROL) 1
	55 17618G1 WIRE TIE 8
	56
	57
	58
	59
	60 76423G01 BED FRAME 1
	61 00439G2 SCREW, 5/16 - 18 X 1 1/4" LG 2
	62 00642G8 WASHER, 1/4" 8
	63 11098G6 LOCK NUT, 5/16 - 18 4
	64
	65 00415G6 BOLT, 1/4 - 20 X 1 3/4" LG 2
	66 00642G7 WASHER, 1/4" 4
	67 00891G2 LOCK NUT, 1/4 - 20 2

	TRUCK BED, ELECTRIC LIFT
	TRUCK BED, ELECTRIC LIFT
	TRUCK BED, ELECTRIC LIFT

	604710_sect_U_TBF 5.pdf
	TRUCK BED, REFRESHER
	TRUCK BED, REFRESHER
	1 75738-G01 REFRESHER COOLER (FRAME MOUNTED) (INCLUDES ITEMS 1 - 22) 1
	2 75663G01 REFRESHER COOLER INSERT 1
	3
	4
	5 75752-G01 SUPPORT / DECAL ASSEMBLY (INCLUDES ITEMS 21 - 22) 1
	6 * REFRESHER FRONT SUPPORT 1
	7 75751-G01 REFRESHER CAUTION DECAL 1
	8 75672-G01 REFRESHER REAR SUPPORT 1
	9
	10
	11
	12 00270-G5 BOLT, 5/16 - 18 x 5/8" LG 4
	13 00559-G8 WASHER, 5/16" 10
	14 00438-G6 BOLT, 5/16 - 18 x 3/4" LG 2
	15
	16
	17
	18 00440-G4 BOLT, 5/16 - 18 x 2 1/2" LG 2
	19 11098-G6 LOCK NUT, 5/16 - 18 4
	20
	21
	22 75749-G01 HEAT SHIELD 1


	604710_sect_V_WEA 20.pdf
	WEATHER PROTECTION
	WEATHER PROTECTION
	1 75040G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) 1
	2 27069G** SUN TOP 1
	3 75045G05 FRONT STRUT 1
	4 00440G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00905G8 LOCK WASHER, 5/16" 4
	6 75048G01 SPACER, 1/2" 2
	7 00570G2 WASHER, 5/16" 6
	8 75838G04 REAR STRUT (PASSENGER SIDE) 1
	9 75838G03 REAR STRUT (DRIVER SIDE) 1
	10 00685G7 BOLT, 5/16 - 18 X 1 3/4" LG 4
	11 01110G03 WASHER, 5/16" (STAINLESS STEEL) 8
	12
	13 11098G6 LOCK NUT, 5/16 - 18 4
	14 00753G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051G01 SPACER 4
	18 00891G2 LOCK NUT, 1/4 - 20 4
	19 19853G1 END CAP, 1" 2
	20
	21 19528G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP) (INCLUDES ITEMS 22 - 24) 1
	22 19496G1 REAR VIEW MIRROR 1
	23 19502G2 SUPPORT BRACKET 1
	24 19527G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75367-G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP) (INCL ITEMS 27 - 28) 1
	27 * ENCLOSURE 1
	28 * VELCRO AR
	29
	30
	31 71966G01 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) 1
	32 71954G01 WINDSHIELD (FULL) (LEXAN) (INCLUDES ITEM 33) 1
	33 71963G01 WARNING DECAL 1
	34 EGWHC12 SASH, 26" LG. 2
	35 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) 2
	36 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	37 EGWHG13 RUBBER GROMMET 2
	38 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	39
	40
	41
	42
	43
	44 71966-G03 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 34 - 38) 1
	45 71960-G01 WINDSHIELD (FULL) (INCLUDES ITEM 46) 1
	46 71963G01 WARNING DECAL 1
	47 71966-G04 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 35 - 38) 1
	48 71961-G01 WINDSHIELD (SPLIT) 1
	49 EGWHC10 SASH, 12" LG. 2
	50
	51
	52
	53
	54 71966-G02 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 35 - 38) 1
	55 71955-G01 WINDSHIELD (SPLIT) (LEXAN) (INCLUDES ITEM 56) 1
	56 71963G01 WARNING DECAL 1
	57 EGWHC10 SASH, 12" LG. 2

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION

	604710_sect_W_WHL 20.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8) (INCLUDES ITEMS 2, 23, 24) A/R
	2 28764-G01 TIRE (LINKS 18 X 8.5 - 8) A/R
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8) (INCLUDES ITEMS 5, 23, 24) A/R
	5 28764-G03 TIRE (TURF-SAVER 18 X 8.5 - 8) A/R
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8) (INCLUDES ITEMS 11, 23, 24) A/R
	8 28764-G06 TIRE (USA TRAIL 18.5 X 8.5 - 8) A/R
	9
	10 74842G03 WHEEL AND TIRE ASSEMBLY, DRIVER SIDE (TRAIL WOLF) (INCLUDES ITEMS 13, 14, 15) A/R
	11
	12 74842G04 WHEEL AND TIRE ASSEMBLY, PASSENGER SIDE (TRAIL WOLF) (INCLUDES ITEMS 13, 14, 15) A/R
	13 74842G05 TIRE (TRAIL WOLF 20 X 11 - 10) A/R
	14 * WHEEL RIM A/R
	15 * VALVE STEM A/R
	16
	17 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 18, 19, 20) A/R
	18 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) A/R
	19 33678-G02 WHEEL RIM (4 LUG) A/R
	20 26482-G01 VALVE STEM A/R
	21
	22
	23 28759-G01 WHEEL RIM (4 LUG) A/R
	24 11657-G2 VALVE STEM A/R
	25
	26 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	27 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	28
	29 14723G1 LUG NUT, 1/2-20 A/R
	30 74175G01 SPINCLE CAP A/R

	WHEELS AND TIRES
	WHEELS AND TIRES

	604710_sect_X_SPC 2.pdf
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	604710_sect_Y_OPT.pdf
	OPTIONS/ACCESSORIES

	604710_sect_X_SPC 2.pdf
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	604710_sect_W_WHL 20.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8) (INCLUDES ITEMS 2, 23, 24) A/R
	2 28764-G01 TIRE (LINKS 18 X 8.5 - 8) A/R
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8) (INCLUDES ITEMS 5, 23, 24) A/R
	5 28764-G03 TIRE (TURF-SAVER 18 X 8.5 - 8) A/R
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8) (INCLUDES ITEMS 11, 23, 24) A/R
	8 28764-G06 TIRE (USA TRAIL 18.5 X 8.5 - 8) A/R
	9
	10 74842G03 WHEEL AND TIRE ASSEMBLY, DRIVER SIDE (TRAIL WOLF) (INCLUDES ITEMS 13, 14, 15) A/R
	11
	12 74842G04 WHEEL AND TIRE ASSEMBLY, PASSENGER SIDE (TRAIL WOLF) (INCLUDES ITEMS 13, 14, 15) A/R
	13 74842G05 TIRE (TRAIL WOLF 20 X 11 - 10) A/R
	14 * WHEEL RIM A/R
	15 * VALVE STEM A/R
	16
	17 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 18, 19, 20) A/R
	18 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) A/R
	19 33678-G02 WHEEL RIM (4 LUG) A/R
	20 26482-G01 VALVE STEM A/R
	21
	22
	23 28759-G01 WHEEL RIM (4 LUG) A/R
	24 11657-G2 VALVE STEM A/R
	25
	26 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	27 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	28
	29 14723G1 LUG NUT, 1/2-20 A/R
	30 74175G01 SPINCLE CAP A/R

	WHEELS AND TIRES
	WHEELS AND TIRES

	604710_sect_X_SPC 2.pdf
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	604710_sect_Y_OPT.pdf
	OPTIONS/ACCESSORIES

	604710_sect_M_FSS 21_AUG06.pdf
	FRONT SUSPENSION/STEERING
	1 602512 FRONT AXLE (SPORT II) 1
	2 602513 FRONT AXLE (MPT 800, IND 800, CMDR 280, HLR 800) 1
	3 602327 FRONT AXLE (MPT 800, IND 800, CMDR 280, HLR 800 W/ FRONT BRAKES) 1
	4 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 5 - 11) 1
	5 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	6 25146G1 GREASE SEAL 1
	7 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	8 70895G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	10 12093G1 SLOTTED NUT, 1 - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 12091G2 SPINDLE CAP 2
	13
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 6 - 11, 15) 1
	15 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24 76418G01 SHOCK ABSORBER 2
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 WIRE TIE 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 4
	32
	33 70989G03 LEAF SPRING (HEAVY DUTY) 2
	34 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 2
	37 00734G1 LOCK NUT, 7/16 - 14 9
	38 00463G6 BOLT, 7/16 - 14 X 1 3/4" LG 9
	39 70964G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 41, 43 - 45, 48, 49) 1
	40 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 45, 48 - 53) 1
	41 70694G01 RACK EXTENSION 1
	42 74602G01 RACK EXTENSION 1
	43 * JAM NUT, 1/2 - 20 1
	44 70675G01 RACK BOOT 1
	45 12416G2 WIRE TIE 1
	46 11391G8 HOSE CLAMP 1
	47
	48 70638G01 PINION SEAL 1
	49 70695G01 RACK BALL JOINT (INCLUDES ITEMS 50 & 51) 1
	50 50641G1 RUBBER BOOT 1
	51 50209G2 SLOTTED NUT, 7/16 - 20 1
	52 10387G2 COTTER PIN, 3/32" X 1" LG 1
	53 10389G3 GREASE FITTING, STRAIGHT 1
	54
	55 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	56 01068G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	57 70667G02 SPACER 2
	58 70667G03 SPACER (SHORT) 1
	59 00532G7 NUT, 7/16 - 14 1
	60 00560G2 FLAT WASHER, 7/16" 4
	61 00734G1 LOCK NUT, 7/16 - 14 3
	62
	63
	64 70607G01 STEERING SHAFT 1
	65
	66 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) 1
	67 70610G03 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	70
	71 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) 1
	72 70610G04 STEERING COLUMN 1
	73 28569G01 STEERING COLUMN BUSHING 1
	74 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	75
	76 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	77 00879G1 WASHER, 3/8" 4
	78
	79 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81) 1
	80 01055G01 BOLT, M8 X 1 1/4" LG 2
	81 00565G8 LOCK WASHER, 5/16" 2
	82
	83 70751G01 RETAINING RING (INTERNAL) 1
	84 70888G01 RETAINING RING (EXTERNAL) 1
	85 15112G1 BALL BEARING 1
	86 70887G01 WAVE WASHER 1
	87 602980 STEERING WHEEL 1
	88 71147G01 STEERING WHEEL COVER 1
	89 74815G01 LABEL (E-Z-GO) 1
	90 74954G01 LABEL (CUSHMAN) 1
	91
	92 71950-G01 CLIPBOARD 1
	93
	94 14390-G2 LOCK NUT, 5/8 - 18 1
	95 28909-G01 LABEL (JACOBSEN) 1
	96
	97 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 100 - 104)
	98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99 - 103) 1
	99 70897G02 THREADED ROD (24" LG) 1
	100 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	101 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	102 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	103 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	104 74603G01 THREADED ROD (27" LG) 1
	105 00734-G1 LOCK NUT, 7/16 - 14 2

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	604710_sect_M_FSS 21.pdf
	FRONT SUSPENSION/STEERING
	1 602512 FRONT AXLE 1
	2 602513 FRONT AXLE 1
	3 602327 FRONT AXLE 1
	4 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 5 - 11) 1
	5 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	6 25146G1 GREASE SEAL 1
	7 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	8 70895G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	10 12093G1 SLOTTED NUT, 1 - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 12091G2 SPINDLE CAP 2
	13
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 6 - 11, 15) 1
	15 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24 76418G01 SHOCK ABSORBER 2
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 WIRE TIE 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 4
	32
	33 70989G03 LEAF SPRING (HEAVY DUTY) 2
	34 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 2
	37 00734G1 LOCK NUT, 7/16 - 14 9
	38 00463G6 BOLT, 7/16 - 14 X 1 3/4" LG 9
	39 70964G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 41-43, 45-47, 49-50) 1
	40 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 41-42, 44-47, 49-54) 1
	41 70965-G01 STEERING RACK & COVER BEARING 1
	42 * STEERING BOX INSTALLATION TAG 1
	43 70694G01 RACK EXTENSION 1
	44 74602G01 RACK EXTENSION 1
	45 * JAM NUT, 1/2 - 20 1
	46 70675G01 RACK BOOT 1
	47 12416G2 WIRE TIE 1
	48 11391G8 HOSE CLAMP 1
	49 70638G01 PINION SEAL 1
	50 70695G01 RACK BALL JOINT (INCLUDES ITEMS 51 & 52) 1
	51 50641G1 RUBBER BOOT 1
	52 50209G2 SLOTTED NUT, 7/16 - 20 1
	53 10387G2 COTTER PIN, 3/32" X 1" LG 1
	54 10389G3 GREASE FITTING, STRAIGHT 1
	55 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	56 01068G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	57 70667G02 SPACER 2
	58 70667G03 SPACER (SHORT) 1
	59 00532G7 NUT, 7/16 - 14 1
	60 00560G2 FLAT WASHER, 7/16" 7
	61 00734G1 LOCK NUT, 7/16 - 14 3
	62
	63
	64 70607G01 STEERING SHAFT 1
	65
	66 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) 1
	67 70610G03 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	70
	71 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) 1
	72 70610G04 STEERING COLUMN 1
	73 28569G01 STEERING COLUMN BUSHING 1
	74 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	75
	76 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	77 00879G1 WASHER, 3/8" 4
	78
	79 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81) 1
	80 01055G01 BOLT, M8 X 1 1/4" LG 2
	81 00565G8 LOCK WASHER, 5/16" 2
	82
	83 70751G01 RETAINING RING (INTERNAL) 1
	84 70888G01 RETAINING RING (EXTERNAL) 1
	85 15112G1 BALL BEARING 1
	86 70887G01 WAVE WASHER 1
	87 602980 STEERING WHEEL 1
	88 71147G01 STEERING WHEEL COVER 1
	89 74815G01 LABEL (E-Z-GO) 1
	90 74954G01 LABEL (CUSHMAN) 1
	91
	92 71950-G01 CLIPBOARD 1
	93
	94 14390-G2 LOCK NUT, 5/8 - 18 1
	95 28909-G01 LABEL (JACOBSEN) 1
	96
	97 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 100 - 104)
	98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99 - 103) 1
	99 70897G02 THREADED ROD (24" LG) 1
	100 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	101 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	102 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	103 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	104 74603G01 THREADED ROD (27" LG) 1
	105 00734-G1 LOCK NUT, 7/16 - 14 2

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	604710_sect_P_RSP 23.pdf
	REAR SUSPENSION
	REAR SUSPENSION
	1 74345G03 LEAF SPRING 2
	2 72028G01 ISOMOUNT BASE PLATE 2
	3 72117G01 ISOMOUNT BUSHING 2
	4 72037G01 ISOMOUNT CAP 2
	5 72618G01 ‘U’ BOLT, 3/8 - 16 4
	6 00560G1 WASHER, 3/8" 8
	7 11098G5 LOCK NUT, 3/8 - 16 8
	8
	9 70291G01 FLANGED BUSHING 4
	10 14158G1 SHOULDER BOLT, 3/8 - 16 x 3 1/4" LG 2
	11 12262G1 LOCK NUT, 3/8 - 16 2
	12
	13 00665G9 BOLT, 3/8 - 16 X 3 1/2" LG 4
	14 70290G02 SHACKLE PLATE 4
	15 70291G01 FLANGED BUSHING 8
	16 70289G02 SPACER 4
	17 11098G5 LOCK NUT, 3/8 - 16 4
	18 604961 SHACKLE PLATE 4
	19 70248G01 SHOCK ABSORBER 2
	20 10435G1 SHOCK ABSORBER WASHER 8
	21 10194G1 RUBBER BUSHING 8
	22 00532G6 NUT, 3/8 - 24 4
	23 10044G01 VINYL CAP 4
	24
	25 74207G03 LEAF SPRING 2


	604710_sect_E_BRH 23.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 74724G01 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835G1 WASHER, TEFLON, 3/8" 2
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 10386G3 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G01 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724G01 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258G02 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 20835G1 WASHER, TEFLON, 3/8" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730G01 FOUR LINK ROD 2
	85 01084G01 LOCK NUT, M10-1.25 4
	86 74736G01 BRAKE LINE 1
	87 01038G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875G01 WIRE RETAINER 2
	89 602288 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 91, 97 - 104) 1
	90 602281 SPINDLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 91, 97 - 103, 105) 1
	91 74948G01 FRONT DISC HUB ASSEMBLY (INCLUDES ITEMS 92 - 96) 1
	92 25146G1 GREASE SEAL 1
	93 74995G01 DISC BRAKE HUB 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 50892G1 BEARING RACE 2
	97 12093G1 SLOTTED NUT 1
	98 70648-G01 FLANGED BEARING 1
	99 00565-G8 WASHER, 3/8" 2
	100 00426-G6 BOLT, 3/8 - 16 X 3/4" LG 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 602158 DISC BRAKE SPINDLE, PASSENGER SIDE 1
	105 602176 DISC BRAKE SPINDLE, DRIVER SIDE 1
	106 74733G01 CALIPER, PASSENGER SIDE 1
	107 74733G02 CALIPER, DRIVER SIDE 1
	108
	109 70745G01 KINGPIN TUBE 2
	110 70754G01 THRUST WASHER 2
	111 00560G3 WASHER, 1/2" 4
	112 14390G6 LOCKNUT, 1/2 - 13 2
	113 00407G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838G1 NYLON BUSHING 1
	118 10386G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753G01 UPPER ACTUATOR PIVOT 1
	120 70581G02 ACETAL BUSHING 4
	121 74711G01 SHOULDER BOLT 1
	122 00560G3 WASHER, 1/2" 1
	123 13437G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 FLANGED LOCKNUT, 5/16 - 18 2
	126 74742G01 MASTER CYLINDER 1
	127 74703G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098G5 LOCKNUT, 3/8 - 16 1
	129 00679G1 WASHER, 3/8" STAINLESS 1
	130 74707G01 LOWER ACTUATOR PIVOT 1
	131 10385G4 CLEVIS YOKE 1
	132 605778 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038G01 SCREW, 1/4 -20 SWAGEFORM 3
	134
	135 00414G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387G3 COTTER PIN, 3/32 X 3/4 2
	139 20835G1 WASHER, NYLON 1
	140 17838G1 NYLON BUSHING 2
	141 74865G01 ACTUATOR LINKAGE 1
	142 00771G5 WASHER, 3/8" 1
	143 74917G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	604710_sect_N_FSY 2.pdf
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22 12902G1 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM

	604710_sect_K_EMF 2new.pdf
	ENGINE AND MUFFLER
	ENGINE AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2 72846G02 ENGINE (EH35C) (INCLUDES ITEMS 3-6, 10-20) 1
	3 26626G01 TIMING BELT 1
	4 72908G01 TIMING BELT COVER 1
	5 26631G01 TIMING BELT COVER GROMMET 1
	6 26678G01 BOLT, M6 X 1 X 12 MM LG 4
	7 605910 DIP STICK (10 DEGREES) 1
	8 72885G01 IGNITION COIL BRACKET 1
	9 25523G5 SPARK PLUG (NGK FR2A-D) 2
	10 72869G01 IGNITION COIL BRACKET 1
	11 72867G01 SPARK PLUG (NGK BPR5ES) 2
	12 72848G01 VALVE COVER 1
	13 72876G01 VALVE COVER GASKET 1
	14 26676G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601G01 OIL FILLER CAP 1
	16 26720G01 OIL FILLER 'O' RING 1
	17 26591G01 OIL FILTER 1
	18 26710G01 OIL FILTER 'O' RING 1
	19 26680G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829G01 MUFFLER 1
	24 25531G1 EXHAUST GASKET 1
	25 72851G01 NUT, M8 X 1.25MM 2
	26 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565G8 LOCK WASHER, 5/16" 1
	29 00642G8 WASHER, 5/16" 1


	604710_sect_K_EMF 2new.pdf
	ENGINE AND MUFFLER
	ENGINE AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2 72846G02 ENGINE (EH35C) (INCLUDES ITEMS 3-6, 10-20) 1
	3 26626G01 TIMING BELT 1
	4 72908G01 TIMING BELT COVER 1
	5 26631G01 TIMING BELT COVER GROMMET 1
	6 26678G01 BOLT, M6 X 1 X 12 MM LG 4
	7 72538-G01 DIP STICK (0 DEGREES) 1
	8 72885G01 IGNITION COIL BRACKET 1
	9 25523G5 SPARK PLUG (NGK FR2A-D) 2
	10 72869G01 IGNITION COIL BRACKET 1
	11 72867G01 SPARK PLUG (NGK BPR5ES) 2
	12 72848G01 VALVE COVER 1
	13 72876G01 VALVE COVER GASKET 1
	14 26676G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601G01 OIL FILLER CAP 1
	16 26720G01 OIL FILLER 'O' RING 1
	17 26591G01 OIL FILTER 1
	18 26710G01 OIL FILTER 'O' RING 1
	19 26680G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829G01 MUFFLER 1
	24 25531G1 EXHAUST GASKET 1
	25 72851G01 NUT, M8 X 1.25MM 2
	26 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565G8 LOCK WASHER, 5/16" 1
	29 00642G8 WASHER, 5/16" 1


	604710_sect_C_BOD 23.pdf
	BODY
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23 71468G** COWL 1
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 604659 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 71379G01 SEAT WRAP PANEL 1
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 71259G01 SIDE PANEL (DRIVER SIDE) 1
	98 71259G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	118
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	604710_sect_C_BOD 23.pdf
	BODY
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23 71468G** COWL 1
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 606107 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 71379G01 SEAT WRAP PANEL 1
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 71259G01 SIDE PANEL (DRIVER SIDE) 1
	98 71259G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	118
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	604710_GMG 23.pdf
	GASOLINE POWERED UTILITY VEHICLES
	MPT® 800
	INDUSTRIAL 800
	COMMANDER™ 280
	HAULER™ 800
	SPORT™ II
	Starting Model Year 2006

	BATTERY PROLONGED STORAGE

	604710_sect_N_FSY 2.pdf
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22 12902G1 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM

	604710_sect_A_ACC 23.pdf
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	1 72717G06 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766G1 OVAL RIVET, 3/16" X 3/8" LG 6
	6 27512G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838G1 NYLON BUSHING 3
	9 74432G01 PEDAL PIVOT PIN 1
	10 12064G6 PUSH NUT, 9/32" 1
	11 10386G3 CLEVIS PIN, 5/16" X 1" LG 1
	12 17255G1 TEFLON WASHER, 5/16" 1
	13 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532G4 LOCK NUT, 5/16 - 24 2
	18 72072G01 ACCELERATOR ROD 1
	19 17677G2 SPRING RETAINER 1
	20 73046G01 COMPRESSION SPRING 1
	21 17979G1 ACCELERATOR ROD BUSHING 1
	22 17677G1 SPRING RETAINER 1
	23
	24
	25 72716G01 MICRO SWITCH CAM 1
	26 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 00550G4 LOCK NUT, 5/16 - 24 1
	28 25853G03 PEDAL BOX AND COVER 1
	29 01051G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684G6 SCREW, #8 - 32 X 3/4" LG. 2
	31
	32 25861G01 MICRO SWITCH 1
	33 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313G1 FLEX LOOM (BULK) AR
	36 17618G1 WIRE TIE 2
	37
	38 72713G01 ACCELERATOR CABLE 1
	39
	40 72706G01 ACCELERATOR CABLE BUSHING 1
	41 72707G01 COMPRESSION SPRING 1
	42 25727G02 CUP WASHER 1
	43 00734G5 LOCK NUT, #10 - 32 1
	44
	45 70116G02 ACCELERATOR PEDAL BRACKET 1
	46 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47 70135G01 PEDAL PIVOT COVER 1
	48
	49 72701G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708G01 GOVERNOR ARM 1
	56 26830G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58 11845G3 CLAMP 1
	59 26830G01 LOCK NUT, M8 X 1.25 MM 1
	60
	61 72055G01 ACCELERATOR CABLE BRACKET 1
	62 17618G1 WIRE TIE 1
	63
	64 74457G02 GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705G02 GOVERNOR COVER 1
	66 24880G01 LABEL (WARNING - GOVERNOR) 1
	67 00915G1 BONDED WASHER, 1/4" 2
	68 14601G11 RIVET, 3/16" X 9/16" LG 2
	69
	70 72714G01 THROTTLE CABLE 1
	71 17618G1 WIRE TIE 1

	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES

	604710_sect_E_BRH 23.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 74724G01 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835G1 WASHER, TEFLON, 3/8" 2
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 10386G3 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G01 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724G01 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258G02 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 20835G1 WASHER, TEFLON, 3/8" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730G01 FOUR LINK ROD 2
	85 01084G01 LOCK NUT, M10-1.25 4
	86 74736G01 BRAKE LINE 1
	87 01038G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875G01 WIRE RETAINER 2
	89 602288 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 91, 97 - 104) 1
	90 602281 SPINDLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 91, 97 - 103, 105) 1
	91 74948G01 FRONT DISC HUB ASSEMBLY (INCLUDES ITEMS 92 - 96) 1
	92 25146G1 GREASE SEAL 1
	93 74995G01 DISC BRAKE HUB 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 50892G1 BEARING RACE 2
	97 12093G1 SLOTTED NUT 1
	98 70648-G01 FLANGED BEARING 1
	99 00565-G8 WASHER, 3/8" 2
	100 00426-G6 BOLT, 3/8 - 16 X 3/4" LG 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 602158 DISC BRAKE SPINDLE, PASSENGER SIDE 1
	105 602176 DISC BRAKE SPINDLE, DRIVER SIDE 1
	106 74733G01 CALIPER, PASSENGER SIDE 1
	107 74733G02 CALIPER, DRIVER SIDE 1
	108
	109 70745G01 KINGPIN TUBE 2
	110 70754G01 THRUST WASHER 2
	111 00560G3 WASHER, 1/2" 4
	112 14390G6 LOCKNUT, 1/2 - 13 2
	113 00407G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838G1 NYLON BUSHING 1
	118 10386G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753G01 UPPER ACTUATOR PIVOT 1
	120 70581G02 ACETAL BUSHING 4
	121 74711G01 SHOULDER BOLT 1
	122 00560G3 WASHER, 1/2" 1
	123 13437G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 FLANGED LOCKNUT, 5/16 - 18 2
	126 74742G01 MASTER CYLINDER 1
	127 606864 MASTER CYLINDER WELDMENT MOUNT 1
	128 11098G5 LOCKNUT, 3/8 - 16 1
	129 00679G1 WASHER, 3/8" STAINLESS 1
	130 74707G01 LOWER ACTUATOR PIVOT 1
	131 10385G4 CLEVIS YOKE 1
	132 606869 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038G01 SCREW, 1/4 -20 SWAGEFORM 4
	134
	135 00414G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387G3 COTTER PIN, 3/32 X 3/4 2
	139 20835G1 WASHER, NYLON 1
	140 17838G1 NYLON BUSHING 2
	141 74865G01 ACTUATOR LINKAGE 1
	142 00771G5 WASHER, 3/8" 1
	143 74917G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	604710_sect_K_EMF 2new.pdf
	ENGINE AND MUFFLER
	ENGINE AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2 72846G02 ENGINE (EH35C) (INCLUDES ITEMS 3-6, 10-20) 1
	3 26626G01 TIMING BELT 1
	4 72908G01 TIMING BELT COVER 1
	5 26631G01 TIMING BELT COVER GROMMET 1
	6 26678G01 BOLT, M6 X 1 X 12 MM LG 4
	7 72538-G01 DIP STICK (0 DEGREES) 1
	8 72885G01 IGNITION COIL BRACKET 1
	9 25523G5 SPARK PLUG (NGK FR2A-D) 2
	10 72869G01 IGNITION COIL BRACKET 1
	11 72867G01 SPARK PLUG (NGK BPR5ES) 2
	12 72848G01 VALVE COVER 1
	13 72876G01 VALVE COVER GASKET 1
	14 26676G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601G01 OIL FILLER CAP 1
	16 26720G01 OIL FILLER 'O' RING 1
	17 26591G01 OIL FILTER 1
	18 26710G01 OIL FILTER 'O' RING 1
	19 26680G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829G01 MUFFLER 1
	24 25531G1 EXHAUST GASKET 1
	25 72851G01 NUT, M8 X 1.25MM 2
	26 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565G8 LOCK WASHER, 5/16" 1
	29 00642G8 WASHER, 5/16" 1


	604710_sect_A_ACC 23.pdf
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES
	1 72717G06 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766G1 OVAL RIVET, 3/16" X 3/8" LG 6
	6 27512G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838G1 NYLON BUSHING 3
	9 74432G01 PEDAL PIVOT PIN 1
	10 12064G6 PUSH NUT, 9/32" 1
	11 10386G3 CLEVIS PIN, 5/16" X 1" LG 1
	12 17255G1 TEFLON WASHER, 5/16" 1
	13 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532G4 LOCK NUT, 5/16 - 24 2
	18 72072G01 ACCELERATOR ROD 1
	19 17677G2 SPRING RETAINER 1
	20 73046G01 COMPRESSION SPRING 1
	21 17979G1 ACCELERATOR ROD BUSHING 1
	22 17677G1 SPRING RETAINER 1
	23
	24
	25 72716G01 MICRO SWITCH CAM 1
	26 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 00550G4 LOCK NUT, 5/16 - 24 1
	28 25853G03 PEDAL BOX AND COVER 1
	29 01051G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684G6 SCREW, #8 - 32 X 3/4" LG. 2
	31
	32 25861G01 MICRO SWITCH 1
	33 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313G1 FLEX LOOM (BULK) AR
	36 17618G1 WIRE TIE 2
	37
	38 72713G01 ACCELERATOR CABLE 1
	39 72809G01 COMPRESSION SPRING (ONLY FOR ST-SPORTS II) 1
	40 72706G01 ACCELERATOR CABLE BUSHING 1
	41 72707G01 COMPRESSION SPRING 1
	42 25727G02 CUP WASHER 1
	43 00734G5 LOCK NUT, #10 - 32 1
	44
	45 70116G02 ACCELERATOR PEDAL BRACKET 1
	46 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47 70135G01 PEDAL PIVOT COVER 1
	48
	49 72701G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708G01 GOVERNOR ARM 1
	56 26830G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58 11845G3 CLAMP 1
	59 26830G01 LOCK NUT, M8 X 1.25 MM 1
	60
	61 72055G01 ACCELERATOR CABLE BRACKET 1
	62 17618G1 WIRE TIE 2
	63
	64 74457G02 GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705G02 GOVERNOR COVER 1
	66 24880G01 LABEL (WARNING - GOVERNOR) 1
	67 00915G1 BONDED WASHER, 1/4" 2
	68 14601G11 RIVET, 3/16" X 9/16" LG 2
	69 00106G6 SELF THREADING SCREW, #12-24 X 3/4 - CP
	70 72714G01 THROTTLE CABLE 1
	71 17618G1 WIRE TIE 1

	ACCELERATOR - ALL CABLES
	ACCELERATOR - ALL CABLES

	604710_sect_M_FSS 21.pdf
	FRONT SUSPENSION/STEERING
	1 602512 FRONT AXLE 1
	2 602513 FRONT AXLE 1
	3 602327 FRONT AXLE 1
	4 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 5 - 11) 1
	5 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	6 25146G1 GREASE SEAL 1
	7 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	8 70895G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	10 12093G1 SLOTTED NUT, 1 - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 12091G2 SPINDLE CAP 2
	13
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 6 - 11, 15) 1
	15 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24 76418G01 SHOCK ABSORBER 2
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 WIRE TIE 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 2
	32
	33 70989G03 LEAF SPRING (HEAVY DUTY) 2
	34 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16 - 14 9
	38 00463G11 BOLT, 7/16 - 14 X 1 3/4" LG 11
	39 70964G02 RACK AND PINION UNIT (COMPLETE) 1 (INCLUDES ITEMS 41-43, 45-47, 49-50)
	40 74605G01 RACK AND PINION UNIT (COMPLETE) 1 (INCLUDES ITEMS 41-42, 44-47, 49-54)
	41 70965-G01 STEERING RACK & COVER BEARING 1
	42 * STEERING BOX INSTALLATION TAG 1
	43 70694G01 RACK EXTENSION 1
	44 74602G01 RACK EXTENSION 1
	45 * JAM NUT, 1/2 - 20 1
	46 70675G01 RACK BOOT 1
	47 12416G2 WIRE TIE 1
	48 11391G8 HOSE CLAMP 1
	49 70638G01 PINION SEAL 1
	50 70695G01 RACK BALL JOINT (INCLUDES ITEMS 51 & 52) 1
	51 50641G1 RUBBER BOOT 1
	52 50209G2 SLOTTED NUT, 7/16 - 20 1
	53 10387G2 COTTER PIN, 3/32" X 1" LG 1
	54 10389G3 GREASE FITTING, STRAIGHT 1
	55 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	56 01068G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	57 70667G02 SPACER 2
	58 70667G03 SPACER (SHORT) 1
	59 00532G7 NUT, 7/16 - 14 1
	60 00560G2 FLAT WASHER, 7/16" 7
	61 00734G1 LOCK NUT, 7/16 - 14 3
	62
	63
	64 70607G01 STEERING SHAFT 1
	65
	66 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) 1
	67 70610G03 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	70
	71 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) 1
	72 70610G04 STEERING COLUMN 1
	73 28569G01 STEERING COLUMN BUSHING 1
	74 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	75
	76 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	77 00879G1 WASHER, 3/8" 4
	78
	79 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81) 1
	80 01055G01 BOLT, M8 X 1 1/4" LG 2
	81 00565G8 LOCK WASHER, 5/16" 2
	82
	83 70751G01 RETAINING RING (INTERNAL) 1
	84 70888G01 RETAINING RING (EXTERNAL) 1
	85 15112G1 BALL BEARING 1
	86 70887G01 WAVE WASHER 1
	87 602980 STEERING WHEEL 1
	88 71147G01 STEERING WHEEL COVER 1
	89 605435 LABEL (E-Z-GO) 1
	90 74954G01 LABEL (CUSHMAN) 1
	91
	92 71950-G01 CLIPBOARD 1
	93
	94 14390-G2 LOCK NUT, 5/8 - 18 1
	95 28909-G01 LABEL (JACOBSEN) 1
	96
	97 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 100 - 104)
	98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99 - 103) 1
	99 70897G02 THREADED ROD (24" LG) 1
	100 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	101 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	102 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	103 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	104 74603G01 THREADED ROD (27" LG) 1
	105 00734-G1 LOCK NUT, 7/16 - 14 2

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	SPC 2.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	SPC 2.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	604710_sect_C_BOD 23.pdf
	BODY
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23 606534G** COWL 1
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 604659 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89 70663-G03 FLOORMAT 1
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 71844G01 SEAT WRAP PANEL 1
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 71259G01 SIDE PANEL (DRIVER SIDE) 1
	98 71259G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 6
	118 71055-G01 RIVET, 3/16 4
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	604710_GMG 23.pdf
	GASOLINE POWERED UTILITY VEHICLES
	MPT® 800
	INDUSTRIAL 800
	COMMANDER™ 280
	HAULER™ 800
	SPORT™ II
	Starting Model Year 2006

	BATTERY PROLONGED STORAGE

	604710_sect_C_BOD 23.pdf
	BODY
	BODY
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 604659 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89 70663-G03 FLOORMAT 1
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 71844GXX SEAT WRAP PANEL 1 71844G01....PER PROD SCHED. 71844G02....CAMPAGNE BEIGE 71844G03....HUNTER GREEN 71844G04....INDUST...
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 71259G01 SIDE PANEL (DRIVER SIDE) 1
	98 71259G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 6
	118 71055-G01 RIVET, 3/16 4
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1
	164 606534G0XX ST COWL 1 606534G002....ST COWL SPECIAL COLOR 606534G005....ST COWL FRONT JAC ORANGE 606534G006 ....ST COWL FRONT...

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	604710_sect_W_WHL_Nov-2008.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8) (INCLUDES ITEMS 2, 23, 24) A/R
	2 28764-G01 TIRE (LINKS 18 X 8.5 - 8) A/R
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8) (INCLUDES ITEMS 5, 23, 24) A/R
	5 28764-G03 TIRE (TURF-SAVER 18 X 8.5 - 8) A/R
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8) (INCLUDES ITEMS 11, 23, 24) A/R
	8 28764-G06 TIRE (USA TRAIL 18.5 X 8.5 - 8) A/R
	9
	10 74842G03 WHEEL AND TIRE ASSEMBLY, DRIVER SIDE (TRAIL WOLF) (INCLUDES ITEMS 13, 14, 15) A/R
	11
	12 74842G04 WHEEL AND TIRE ASSEMBLY, PASSENGER SIDE (TRAIL WOLF) (INCLUDES ITEMS 13, 14, 15) A/R
	13 74842G05 TIRE (TRAIL WOLF 20 X 11 - 10) A/R
	14 * WHEEL RIM A/R
	15 * VALVE STEM A/R
	16
	17 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 18, 19, 20) A/R
	18 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) A/R
	19 33678-G02 WHEEL RIM (4 LUG) A/R
	20 26482-G01 VALVE STEM A/R
	21
	22
	23 28759-G01 WHEEL RIM (4 LUG) A/R
	24 11657-G2 VALVE STEM A/R
	25
	26 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	27 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	28
	29 14723G1 LUG NUT, 1/2-20 A/R
	30 74175G01 SPINCLE CAP A/R

	WHEELS AND TIRES
	WHEELS AND TIRES



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




